Spare Parts
Catalogue

INMOWATE.

BUILD FOR THE FUTLRE




QHCKIEFSS MEDICAL

m This product is manufactured to comply with the Medical Device Directive 93/42/EEC.

Use of lllustrations & Text:

The illustrations and accompanying text set out in this document are the
property of Sunrise Medical Limited and must not be copied or used for
manufacturing, tendering or any other purpose without written consent from
Sunrise Medical.

Ordering:

ltem numbers shown as N/A are for reference purposes only and should not
be used when ordering replacement parts. Always quote the correct serial
nhumber and part number.

Quality Management Systems:

Sunrise Medical Limited is accredited to ISO 9001: 2000, which is the
internationally recognised standard for quality management systems, as well
as 1SO 13485: 2003, which specially governs Medical Devices. These
approvals ensure that we provide quality in all areas of our business from
development through to final delivery.

Parts Disclaimer:

It is potentially hazardous to fit or use any parts other than genuine Sunrise
Medical parts. The company disclaims all liability for the consequences of
such use, which in addition voids the product warranty.

This product is for the carriage of one person and must not under any
circumstances be used for any other purpose.

Queries:

Should you have any queries then please contact Sunrise Medical Ltd on

Tel: +44(0)1384 44 66 66
Fax: +44 (0)1384 44 66 11

ISSUE DATE: SEPTEMBER 2006 PUBLICATION NO: W2C0026 @ Sunrise Medical 2008




Table Of Contents

QUICKIE FB5 ..ttt e e e s e e e e e s e e e e e s ae b aaees 5
R AIME S . e e et e s 5
F55 - CHASSIS MK1 - DISCONTINUED - FOR SPARES ONLY ... 5
F55 - CHASSIS AND WHEELS MK Hl..coiviiii 7
F55 - SEAT FRAMES MKI- DISCONTINUED FROM SERIAL NUMBER F55 M98030100
= SP ARES ON LY e e e e e 9
F55 - SEAT FRAME MK H/MKIT....coiii ittt 11
SEAT LIF TS e e 13
F55 - SEAT LIFT - FRAME ...t 13
F55 - SEAT LIFT - SIDE FRAME .....cooiiiii s 15
F55 - SEAT LIFT - MECHANISM.....coiiiiiiiii e 17
F55 - SEAT LIFT - ACTUATOR ...ttt 19
SEATING AND BACKRESTS ... 21
F55 - STANDARD SEAT AND BACKREST ASSEMBLY .....ovviiiiiiiiiiiiii 21
F55 - CONTOURED SEAT AND BACKREST ... 23
F55 - RECARO SEAT oot 25
F55 - POWERED ADJUSTMENT BACKREST SEAT LIFT ..., 27
F55 - MANUAL ADJUSTMENT BACKREST SEAT LIFT .oovmiiiiie e 29
F55 - BACKREST RECLINE MECHANISM- POWER........ooiiiiiiiii 31
F55 - BACKREST RECLINE MECHANISM- MANUAL........coiiiiiiii 33
HANGERS AND FOOTPLATES ...ttt e e e e e 35
F55 - STANDARD HANGER.......coiii e 35
F55 - COMPOSITE FOOTPLATE ..ottt 37
F55 - ANGLE ADJUSTABLE HANGER AND COMPOSITE FOOTPLATE ........cvvviiiiienne. 41
F55 - ANGLE ADJUSTABLE FOOTPLATE ...t 44
F55 - FOOTRESTS AND HANGERS- ALR POWERED........cccccoiiiiiiiii 47
F55 - FOOTRESTS AND HANGERS- ALR MECHLOCK ........uuiiiiiiiiieeeeiiieeeeee e 51
ARMRE ST S e 55
FS55 - ARMREST ... e 55
CONTROLS AND MOUNTINGS. ..ottt e e e e e e e eeees 57
F55 - DYNAMICS DX L/ACT CONTROL SYSTEM AND MOUNTING ARM -
DISCONTINUED - FOR SPARES ONLY ...uiiiiiiiiiiiecciiiieeee e 57
F55 - PILOT + CONTROL POD AND ARM ...t 59
F55 - PG8 CONTROL POD AND ARM - DISCONTINUED - FOR SPARES ONLY. ............ 61
F55 - PILOT + CHIN MODULE .......ooiiiiiiiii s 63
F55 - PILOT + ATTENDANT CONTROL ....oouiiiiiiiiii 65
F55 - PILOTH+ DUAL CONTROL ...ttt 67
F55 - PILOT + CONTROL & PARALLEL SWING-AWAY ARM ... 69
F55 - PILOT + CENTRE HAND CONTROL KIT ....cooiiiiiiiiiiiii e 71
LIGHTS AND INDICATORS ...ttt e e e e e e e e e 73
F55 - INDICATORS AND LIGHTS ..o 73
F55 - SOPUR (TUV) INDICATORS AND LIGHTS MK HTAND SL ...coviiiiiiiiiiieeeeiiieeeeeeene 75
F55 - INDICATORS AND LIGHTS MKI - DISCONTINUED AS OF SERIAL NUMBER
IMOBOSBOTL00 ... eeeeeeeeeetete e ettt e e e e e e e e et e e e e e e e e e et e e e e e an s 77
WIRING LOOM ...ttt e ettt e e e e e e e e e et e e e e e e e es 79
F55 - WIRING LOOM - PILOT PLUS ..ot 79
l(:F?CS;é)WIRING LOOM PGS - EFFECTIVE FROM SERIAL NUMBER F55 M98030101 a1




Table Of Contents

F55 - WIRING LOOM PGS8 - DISCONTINUED AS OF SERIAL NUMBER F55 M98030100 83

MOTORS AND DRIVE WHEELS..........cooovuiveseeieeseeesessseseseeesesseeseesseesessess e essseanesnsesnesneeenenns 85
F55 - MOTOR AND BRAKE COMPONENTS AFTER 02/01/03 ........c.ovvoeveereneeeeeneeerennenne. 85
F55 - MOTOR AND BRAKE COMPONENTS BEFORE 02/01/03..........o.covovverveerenreenrennenes. 87
F55 = DRIVE WHEEL ......oooveeviveeeeeeeeeeee e ssess e ssesnassesne s s s enesne s 89
F55 - DRIVE WHEEL - DISCONTINUED ......oooovovecieeeeceeeeeeeeeeeeseeses e ssese s 90

BATTERY BOXES .....oouoviveeeocieeeessesesseeseessssess s sees s ssse s ssae st ssas s s an s 92
F55 - BATTERY TRAY, HOLDER AND BATTERIES DISCONTINUED.........cc.ccoovvereenene.. 92
F55 - BATTERY TRAY, HOLDER BATTERIES AND CHARGER ........co.covorvnveeresrerneennenn.. 94
F55 - BATTERY COVER AND CONTROL BOX MK Il ..o 96
F55 - PILOT + BATTERY COVER AND CONTROL BOX - DISCONTINUED - FOR
SPARES ONLY ....oooeiieeeseeeseeeeesesieses e eseesse s s as et eseessesnenseenessseanseeseseeeesesnsseseanensenenos 99
F55 - BATTERY BOX AND LOOMS .......ooumiiiieceoseeeseseeeeisseseeeeseeseesees s snese s enesnsenene 102

ACCESSORIES ......ooveeiieieeeeeseeeesseseeeses s ees s sees s an s sn e 104
F55 - ADJUSTABLE HEADREST FOR SOLID AND SLING BACK ........ovovvrveeerreneennenne. 104
F55 - SWING OVER TABLE ........oovuieceieeeeeeeeeeieseeeseesseesesseesseeeeen s s esese s enenee 106
F55 - KERB CLIMBER .......oouocviiectieeeeeeeseeseeseesses s s s esens s sasn s 108
F55 - SEAT LIFT RETROFIT KIT w..oovoieieeceeeeeeeseeseeeeee s seessesses s esess s 110
F55 - POSITIONING BELT w..ocooveoceeeeceeeeeeeeeeeseseeesessess e sseesseseesn s s snese s 112




F55 - CHASSIS MK1 - DISCONTINUED - FOR SPARES ONLY

- e f
p -
- A, — 8
.-ai:?_ .-'w h"'.\-“r - 9
i & ’
A | g 10
. 4 ‘3.-' "II ._5_.-'; %
L e _-"l =2
A

:g;-:E-EE:' . -~ !' 1"1 =]
=1~ | 124
L AN 13—.‘“'
b - ﬁ
HH \.__q.ﬁi

12 iy :ﬁh,_ -

1 1 _"‘.ﬂ .-..:_.::-_:# e .
L e .:}Pf .
ilﬁ: ~ A
P S
|3::'"'. -
Pos Item number Description
1 211001.6300 WELDED FRAME ASSEMBLY - DISCONTINUED

000709.6307

DAMPER SPACER - TOP




F55 - CHASSIS MK1 - DISCONTINUED - FOR SPARES ONLY

Pos

© 00 N o O b~ W

11
12
13
14

Item number
000941.1031
000933.0025
937001.6300
000922.4850
000709.6308
N/A

000941.5813
000925.6300
000922.0161
000941.0252
000933.0224
000933.0028

Description

WASHER M8 X 25MM X 1.6 FLAT REPAIR ZP

M8 THIN ZP NYLOC NUT

SPRING DAMPER ASSEMBLY

BOLT - M8 X 65MM (17 PLAIN) HEXAGON HEAD HD GRADE 8.8 ZP
DAMPER SPACER - BOTTOM

SEAT FRAME PIVOT BRACKET

WASHER M8 SPRING SQUARE SECTION ZP.

SCREW M8 X 12MM HEXAGON HEAD HD GRADE 8.8 ZP
BOLT M8 X 100MM HEXAGON HEAD HD GRADE 8.8 ZP
WASHER 5/16" X 5/8" X 0.075" FLAT T+C ZP

NUT M8 X 1.25" LOCK ZP

NUT M8 NYLOK THICK ZP




F55 - CHASSIS AND WHEELS MK lI

F55 - CHASSIS AND WHEELS MK I

=1
[ s ey AN
S TN
HH""\-\. .-' - ”H
X 5
__. 4
['J':ERH‘H e =N Vl 2
o (]
H"'\-\. e “a = '-..l-:l""\-\_ o
o ™ ““'T;'--
= "
=
H"'\-\.Hﬁ'\-\-\ - 15
%Lr:] %
o




F55 - CHASSIS AND WHEELS MK 11l

Pos

0 N oo o B~ W N B

W © W o
O > @ m

10
10A
11
11A

12

13

13A

13B

13C

14

14A

15

Item number
056388.6308
563388.6300
000934.6307
091388.6300
536388.6300
091641.6302
091388.6301
801001.6308
000703.6300
000703.4606
000698.4300
801001.6309
801388.6302
N/A

N/A

937388.6300
937388.6301

N/A

N/A

N/A

N/A

N/A

N/A

N/A

211001.6301

Description

REAR COVER BRACKET WITH HARDWARE

FIXING BRACKET WITH HARDWARE FOR REAR LIGHT CLUSTER ONLY
PLUG - MOSS

CASTOR HOUSING HARDWARE KIT

BRAKE BRACKET WITH HARDWARE

CASTOR FORK PRSG F55 MK I

CASTOR FORK WITH HARDWARE

WHEEL/TYRE ASSEMBLY SPLIT PNEUMATIC

GREEN DAWN 260/85 SOLID TYRE FRONT CASTOR F55

TYRE 3.00 X 4 C920 (C'SHIN)

INNER TUBE 3" - 4PLY TR87

WHEEL/TYRE ASSEMBLY SOLID

WHL HDWR KIT 4" SPLIT RIM

FRONT WHEEL WITH FORK ASSEMBLY F55 PNEUMATIC TYRE
FRONT WHEEL WITH FORK ASSEMBLY F55 SOLID TYRE
SPRING DAMPER ASSEMBLY WITH HARDWARE MK Il
SPRING DAMPER ASSEMBLY WITH HARDWARE

WHEEL HARDWARE KIT 8" SPLIT RIM - DISCONTINUED - SEE WHEELS
SECTION FOR REPLACEMENT

REAR WHEEL ASSEMBLY - DISCONTINUED - SEE WHEELS SECTION FOR
REPLACEMENT

INNER TUBE - DISCONTINUED - SEE WHEELS SECTION FOR
REPLACEMENT

TYRE 3.00 X 8 C917 GREY (C'SHIN) - DISCONTINUED - SEE WHEELS
SECTION FOR REPLACEMENT

WHEEL ALLOY SPLIT 8" ASSEMBLY - DISCONTINUED - SEE WHEELS
SECTION FOR REPLACEMENT

REAR WHEEL KIT PNEUMATIC - DISCONTINUED - SEE WHEELS SECTION
FOR REPLACEMENT

REAR WHEEL KIT PNEUMATIC COMPLETE WITH OKU TYRE SEALANT -
DISCONTINUED - SEE WHEELS SECTION FOR REPLACEMENT

WELDED FRAME ASSEMBLY MK3




F55 - SEAT FRAMES MKI- DISCONTINUED FROM SERIAL NUMBER F55 M98030100 - SPARES ONLY

F55 - SEAT FRAMES MKI- DISCONTINUED FROM SERIAL NUMBER F55
M98030100 - SPARES ONLY

F&5 zeal [rame WE |




F55 - SEAT FRAMES MKI- DISCONTINUED FROM SERIAL NUMBER F55 M98030100 - SPARES ONLY

Pos

© 00 N o o b~ W N DN PP

NN N RN DNNDMNNRNDNDRR R B B B B R
© © N O O B W N P O © N O 0 M W N R O

w
o

Item number
000922.4501
641521.6300
641521.6301
000934.6300
000934.7002
056001.6301
000941.0252
000933.0025
056001.6300
000941.0252
000922.0057
000922.0156
000922.5401
000933.0028
654059.4502
000941.4008
000922.4601
000933.0230
000941.4500
000941.4008
000933.0230
641211.6301
000922.0180
N/A
000933.0217
000933.0025
641211.6300
561006
561016
000059.6305

Description

SCREW M5 X 8mm SKT. GRUB CONE POINT BLACK

SEAT PLATE -F55 426mm WIDE

SEAT PLATE -F55 510mm WIDE

END CAP 1-1/4" X 10 - 14 G.

HANDWHEEL - ELESA VCT. 40 P - M8 X 16mm

BACKREST SUPPORT BRACKET RIGHT HAND - F55

WASHER 5/16" X 5/8" X 0.075" FLAT T+C ZP.

NUT M8 NYLOC THIN ZP.

BACKREST SUPPORT BRACKET LEFT HAND - F55

WASHER 5/16"X 5/8" X 0.075" FLAT T+ C ZP.

BOLT M8 X 45mm (20 PLAIN) HEXAGON HEAD HD GRADE 8.8 ZP.
BOLT M8 X 55mm (30 PLAIN) HEXAGON HEAD HD GRADE 8.8 ZP.
SCREW M8 X 50mm SOCKET BUTTON HEAD

NUT M8 NYLOC THICK ZP.

SPACER WASHER COLSON 200 X 50 SSP WHEEL

WASHER M10 X 20mm X 3mm FLAT

BOLT M10 X 55mm (25 PLAIN) HEXAGON HEAD GRADE 8.8 ZP.
NUT M10 X 1.5" BINX ZP.

WASHER SPACER

WASHER M10 X 20mm X3mm FLAT

NUT M10 X 1.5" BINX ZP

BOLT M10 X 50mm (21 PLAIN) HEXAGON HEAD GRADE 8.8 ZP.
BOLT M6 X 45mm (25 PLAIN) HEXAGON HEAD GRADE 8.8 ZP.
SEAT TILT BRACKET - TOP - F55

NUT M6 NYLOC THICK ZP.

NUT M8 NYLOC THIN ZP.

SEAT FRAME - F55

SADDLE 1" X 5/16" HOLE

WASHER 1" X 5/16" HOLE

BUSH - SEAT PIVOT

-10 -




F55 - SEAT FRAME MK II/MKIII

F55 - SEAT FRAME MK [I/MKIII

-11 -




F55 - SEAT FRAME MK II/MKIII

Pos Item number
1 211388.6300
2 641388.6304
3 056388.6305
4 056388.6306
5 056388.6307
6 182388.6303

7 659388.6300
1-5 641001.6303
1,3-5 641001.6312
1-5,6 537388.6300
1-57 641001.6302

1,3-5,6 537388.6301
1,3-5,7 641001.6313

Description

SEAT FRAME COMPLETE WITH END PLUGS

SEAT PLATE COMPLETE WITH HARDWARE KIT

SEAT PIVOT BRACKET COMPLETE WITH HARDWARE (PAIR)
ARM TUBE CLAMP ASSEMBLY COMPLETE WITH HARDWARE (PAIR)
SEAT TILT BRACKET COMPLETE WITH HARDWARE

POWER TILT MECHANISM KIT COMPLETE WITH HARDWARE
MANUAL TILT MECHANISM KIT COMPLETE WITH HARDWARE
SEAT FRAME KIT MK Il AND MK 1l MANUAL AND POWER TILT
SEAT FRAME KIT RECARO WITHOUT UPHOLSTERY

SEAT FRAME AND POWER TILT

SEAT FRAME AND MANUAL TILT

SEAT FRAME RECARO POWER TILT WITHOUT UPHOLSTERY
SEAT FRAME RECARO MANUAL TILT WITHOUT UPHOLSTERY

-12 -




F55 - SEAT LIFT - FRAME

F55 - SEAT LIFT - FRAME

“rerranrserravrrirrees,
Y

(0
'-'EE:E
5 - 7
&g
: =

-13 -




F55 - SEAT LIFT - FRAME

Pos Item number
211001.6312
420001.6300
000925.6302
000533.6311
426388.6300
182388.6306
659388.6300
109001.6309
109001.6310
109001.6311
109001.6312
109001.6315

O 0 0 W 00 N O O A W N B

Description

SEAT FRAME ASSEMBLY COMPLETE

LOCKING DETENT ASSEMBLY (PAIR)

SCREW SHOULDER DIA 12 - M10 X 16 LG

FRONT FINGER GUARD COMPLETE WITH HARDWARE
LEGREST EXTENSION ASSEMBLY COMPLETE WITH HARDWARE (PAIR)
SEAT TILT ACTUATOR KIT COMPLETE WITH HARDWARE
MANUAL SEAT TILT MECHANISM

14" FLAT SEAT CUSHION SL

16" FLAT SEAT CUSHION SL

18" FLAT SEAT CUSHION SL

20" FLAT SEAT CUSHION SL

18" CONTOUR SEAT CUSHION SL

-14 -




F55 - SEAT LIFT - SIDE FRAME

F55 - SEAT LIFT - SIDE FRAME

Pos ltem number Description
1 211388.6301 SEAT WIDTH ADJUSTABLE ASSEMBLY PR
2 533388.6300 FINGER GUARD PR COMPLETE WITH HARDWARE

-15 -




F55 - SEAT LIFT - SIDE FRAME

Pos Item number
3 056388.6306
1-3 211388.6302

Description
ARMREST TUBE CLAMP ASSEMBLY COMPLETE WITH HARDWARE (PAIR)
SEAT WIDTH ADJUSTMENT ASSEMBLY (PAIR)

-16 -




F55 - SEAT LIFT - MECHANISM

F55 - SEAT LIFT - MECHANISM

-17 -




F55 - SEAT LIFT - MECHANISM

Pos Item number
211001.6311
211001.6310
934001.6301
000925.6302
232388.6300
211388.6303
211388.6304

N~ o o~ W0N P

Description

SUB FRAME ASSEMBLY

PIVOT ARM ASSEMBLY

PIVOT ARM ELECTRICAL COVER ASSEMBLY

SHOULDER SCREW DIA 12mm M10 X 16mm LONG

SIDE LOW PIVOT KIT COMPLETE WITH HARDWARE (PAIR)
SIDE PIVOT ARM KIT COMPLETE WITH HARDWARE (PAIR)
LOW FIX BRACKET KIT COMPLETE WITH HARDWARE

-18 -




1
B _- | ||I
1 II I
’ L____ = II | '
---_'"'._:;" _.r;'::::l EI__;:H_J |
L =

F55 - SEAT LIFT - ACTUATOR

F55 - SEAT LIFT - ACTUATOR
= |
#l '| ', |

= ',I |II L
— AN )
/f 'HHHH ,:,,_-;@ IIIII
/f f o ::,';—-4'“'I

—
|III
|I III
|I II
| L
|I III
1
||I ||II »
|I II
|I |
| 1
|III III
| |
'|I III
'|II II
|I I
| |
|IIII III
kY IIII II
o IIIII r-_-J
f:::?ﬁ/ — _F-ﬂ"-_-r'-d-'-" |
p 7 i - l
7 _ e I
<~ = )
® y
&r
| RPN ]
-19 -




F55 - SEAT LIFT - ACTUATOR

Pos Item number
1 182388.6305
2 193641.6300
2A 193641.6301
3 181001.6342

Description

SEAT LIFT ACTUATOR KIT COMPLETE WITH HARDWARE
MICROSWITCH 10KM/H ASSEMBLY WITH PLATE
MICROSWITCH 6KM/H ASSEMBLY WITH PLATE

DIODE 100m ASSEMBLY

-20 -




F55 - STANDARD SEAT AND BACKREST ASSEMBLY

F55 - STANDARD SEAT AND BACKREST ASSEMBLY

e Fe8 mhaes

-21 -




F55 - STANDARD SEAT AND BACKREST ASSEMBLY

Pos

1A

I
>

o O O O O O O O O O

1A-3
1-2,4

Item number

056001.6303

056001.6339

709001.6351
734110.6311

056388.6301

056388.6301A

000934.7030
109001.6300
109001.6301
109001.6302
109001.6303
109001.6304
109001.6305
109001.6306
109001.6307
109001.6308

641388.6305
808003.6321

Description

PUSH HANDLE ASSEMBLY COMPLETE WITH GRIPS (PAIR) UP TO SERIAL
NO Q01042024

PUSH HANDLE ASSEMBLY COMPLETE WITH GRIPS AND HANDWHEELS
(PAIR) FROM SERIAL NO Q01042025

BACKREST BRACE COMPLETE WITH HARDWARE
18" SLING BACK ASSEMBLY

FIXED BACKREST SUPPORT BRACKET ASSEMBLY (PAIR) FROM SERIAL NO
Q01042025

FIXED BACKREST SUPPORT BRACKET ASSEMBLY (PAIR) UP TO SERIAL
NO Q01042024

HANDWHEEL RENCOL REF 1513/M M8 X 16
41cm WIDTH X 44cm DEEP CUSHION

46cm WIDTH X 44cm DEEP CUSHION

51cm WIDTH X 44cm DEEP CUSHION

41cm WIDTH X 48cm DEEP CUSHION

46cm WIDTH X 48cm DEEP CUSHION

51cm WIDTH X 48cm DEEP CUSHION

41cm WIDTH X 52cm DEEP CUSHION

46cm WIDTH X 52cm DEEP CUSHION

51cm WIDTH X 52cm DEEP CUSHION
ASSEMBLIES

SLING BACK KIT

STANDARD FIXED BACKREST KIT WITHOUT UPHOLSTERY (PAIR)

-22 -




F55 - CONTOURED SEAT AND BACKREST [Stand: 02/2006]

F55 - CONTOURED SEAT AND BACKREST

-23-




F55 - CONTOURED SEAT AND BACKREST [Stand: 02/2006]

Pos

1A

1A-3

4A

1-2,4

Item number

056001.6339

056001.6303

709001.6351
808001.6301
641388.6303

056388.6301

056388.6301A

000934.7030
641001.6300
641001.6308
808003.6321

Description

PUSH HANDLE ASSEMBLY COMPLETE WITH GRIPS AND HANDWHEELS
(PAIR) FROM SERIAL NO Q01042025

PUSH HANDLE ASSEMBLY COMPLETE WITH GRIPS (PAIR) UP TO SERIAL
NO Q01042024

BACKREST BRACE COMPLETE WITH HARDWARE
18" CONTOUR BACKREST COMPLETE WITH FIXINGS
CONTOUR BACKREST KIT

FIXED BACKREST SUPPORT BRACKET ASSEMBLY (PAIR) FROM SERIAL NO
Q01042025

FIXED BACKREST SUPPORT BRACKET ASSEMBLY (PAIR) UP TO SERIAL
NO Q01042024

HANDWHEEL RENCOL REF 1513/M M8 X 16
CONTOURED SEAT (46cm X 44cm)

EXT. CONTOURED SEAT (46cm X 48cm)
ASSEMBLIES

-24 -




F55 - RECARO SEAT [Stand: 02/2006]

F55 - RECARO SEAT

-25-




F55 - RECARO SEAT [Stand: 02/2006]

Pos

1-2

Item number
641000.3800
808388.6300
808003.6306

Description

RECARO SEAT

RECARO SEAT FIXING HARDWARE KIT
RECARO SEAT KIT

-26 -




F55 - POWERED ADJUSTMENT BACKREST SEAT LIFT

F55 - POWERED ADJUSTMENT BACKREST SEAT LIFT

-27 -




F55 - POWERED ADJUSTMENT BACKREST SEAT LIFT

Pos

oo O O O O B~ W N B

Item number
056001.6309
056001.6331
056388.6303
110388.6300
182388.6302
056001.6320
056001.6332
056001.6333
056001.6338
181001.6341
056641.6305
056001.6317
056001.6318
056001.6319
056001.6323

Description

BACKREST PIVOT ASSEMBLY WITH GRIPS

BACKREST LOWER ASSEMBLY

BACKREST FIXING KIT HARDWARE

KNEE CAP ASSEMBLY (PAIR)

BACKREST LA28 ACTUATOR WITH FASTENERS

14" BACKREST UPHOLSTERY

16" BACKREST UPHOLSTERY

18" BACKREST UPHOLSTERY

18" BACKREST UPHOLSTERY (VINYL MATERIAL)

BACKREST EXTENSION LOOM

BACKREST ELECTRIC RECLINE ASSEMBLY

14" ELECTRIC RELCINE BACKREST COMPLETE WITH NYLON UPHOLSTERY
16" ELECTRIC RELCINE BACKREST COMPLETE WITH NYLON UPHOLSTERY
18" ELECTRIC RELCINE BACKREST COMPLETE WITH NYLON UPHOLSTERY
18" ELECTRIC RELCINE BACKREST COMPLETE WITH VINYL UPHOLSTERY

-28-




F55 - MANUAL ADJUSTMENT BACKREST SEAT LIFT

F55 - MANUAL ADJUSTMENT BACKREST SEAT LIFT

Ty

c/

I
{f_
{ | -
(| .
II i
| .8
[
| |
| | e,
- .
| |
o
| ] .
| g =\ W,
II Y __\__:--\. i
Il I ] i I._ JeF
| |
q | |
| P
! | | .
i | | |
[} L N i
! [ |h'::r I A )
. |
o |
=
"

-29-




F55 - MANUAL ADJUSTMENT BACKREST SEAT LIFT

Pos

w W W N e

Item number
291001.6307
056388.6303
056001.6320
056001.6332
056001.6333
056001.6338
000388.3700
056001.6325
056001.6326
056001.6327
056001.6330

Description

PUSH HANDLE ASSEMBLY COMPLETE WITH GRIPS (PAIR)

BACKREST FIXING KIT HARDWARE

14" BACKREST UPHOLSTERY

16" BACKREST UPHOLSTERY

18" BACKREST UPHOLSTERY

18" BACKREST UPHOLSTERY (VINYL MATERIAL)

FIXED BACK FRAME ASSEMBLY

14" FIXED PADDED BACKREST COMPLETE WITH NYLON UPHOLSTERY
16" FIXED PADDED BACKREST COMPLETE WITH NYLON UPHOLSTERY
18" FIXED PADDED BACKREST COMPLETE WITH NYLON UPHOLSTERY
18" FIXED PADDED BACKREST COMPLETE WITH VINYL UPHOLSTERY

-30 -




F55 - BACKREST RECLINE MECHANISM- POWER

F55 - BACKREST RECLINE MECHANISM- POWER

- -

-31-




F55 - BACKREST RECLINE MECHANISM- POWER

Pos

N o o0~ WDN

Item number
056001.6305
056001.6304
000934.7002
056056.6301
232056.6300
066388.6301
182001.6315
056388.6313

Description

BACKREST SUPPORT WELDED ASSEMBLY (FROM SERIAL NO. Q01042025)
BACKREST SUPPORT WELDED ASSEMBLY (UP TO SERIAL NO. Q01042024)
HANDWHEEL (UP TO SERIAL NO Q01042024)

LOCATION BLOCK KIT COMPLETE WITH HARDWARE (PAIR)

RECLINE BRACKET KIT COMPLETE WITH HARDWARE

POWER RECLINE MECHANISM COMPLETE WITH HARDWARE

BACKREST RECLINE ACTUATOR LA28 950mm LG LOOM

POWER RECLINE KIT

-32-




F55 - BACKREST RECLINE MECHANISM- MANUAL

F55 - BACKREST RECLINE MECHANISM- MANUAL

ORI 14

A
.
- @
=
) -
! -
| WL
L
-
__."
i T e
07
.-":.-" T _
e &
ol
o
I .H.I"
I
e
F J &~
L )
.i{_;"
et .
-_' " s
e

-33-




F55 - BACKREST RECLINE MECHANISM- MANUAL

Pos

o 01~ WDN

Item number
056001.6305
056001.6304
000934.7002
056056.6301
232056.6300
066388.6300
056388.6312

Description

BACKREST SUPPORT WELDED ASSEMBLY (FROM SERIAL NO. Q01042025)
BACKREST SUPPORT WELDED ASSEMBLY (UP TO SERIAL NO. Q01042024)
HANDWHEEL (UP TO SERIAL NO Q01042024)

LOCATION BLOCK KIT COMPLETE WITH HARDWARE (PAIR)

RECLINE BRACKET KIT COMPLETE WITH HARDWARE

MANUAL RECLINE MECHANISM COMPLETE WITH HARDWARE

MANUAL RECLINE KIT FROM SERIAL NO. Q01042025

-34 -




F55 - STANDARD HANGER

F55 - STANDARD HANGER

Pos

Item number
709001.6307
709001.6308

Description
UPPER HANGER - RIGHT HAND
UPPER HANGER - LEFT HAND

-35-




F55 - STANDARD HANGER

Pos Item number
226190M
873537
000934.8007
000925.3707
561004
000941.0237
000925.0312
561018
420641.3700
420641.3701
420388.3700
226001.6304
226001.6305

© 00 N o o b~ DN

e =
N B O O

=
N

Description

SCREW - M6 X 45mm BUTTON HD

TUBE END PLUG

PIVOT SADDLE

SCREW - M6 X 12mm SOCKET BUTTON HD
SADDLE WASHER - 1"

WASHER -1/4" X 3/4" CD

SCREW - M6 X 30mm SOCKET BUTTON HD
TUBE BUSH - 1"

LATCH MECHANISM SUB ASSEMBLY - RIGHT
LATCH MECHANISM SUB ASSEMBLY - LEFT
LATCH KIT

HANGER ASSEMBLY - LH

HANGER ASSEMBLY - RH

-36 -




F55 - COMPOSITE FOOTPLATE

F55 - COMPOSITE FOOTPLATE

-37-




F55 - COMPOSITE FOOTPLATE

-38 -




F55 - COMPOSITE FOOTPLATE

Pos

© 0 00 0 0O N o o1 o0 o o b~ b ODN

e
= O

N N N T N I S N

N T = e T =

Item number
000059.3012
561040M
742020M
742021M
742022M
000709.3726
000709.3752
000709.3730
561003
000934.0405
561200
561210M
226444.3700
226444.3701
000922.0066
000925.3704
000933.0215

226001.6310
226001.6311
226001.6314
226001.6315
226001.6328
226001.6329

226001.6322
226001.6323
226001.6324
226001.6325
226001.6326
226001.6327

226001.6312
226001.6313
226001.6316
226001.6317
226001.6330
226001.6331

Description

TUBEINSERT-PLUG

HEEL STRAP PEG

HEELSTRAP 14" - 15"

HEELSTRAP 16" - 17"

HEELSTRAP 18" - 20"

FOOTPLATE TUBE - LONG
FOOTPLATE TUBE - MEDIUM
FOOTPLATE TUBE - SHORT
SADDLE WASHER - 3/4"

INSERT PLUG - 3/4"

FOOTPLATE 14" - 15"

FOOTPLATE 16" - 17"

FOOTPLATE 18" - 20" - RIGHT HAND
FOOTPLATE 18" - 20" - LEFT HAND
SCREW - M6 X 35mm HEX HD
SCREW - M6 X 70mm SOCKET CAP HD
NUT

FOOTREST ASSEMBLIES COMPLETE WITH LONG (290MM) EXTENSION
TUBE

FOOTREST ASSEMBLY 14 - 15" LONG - RIGHT
FOOTREST ASSEMBLY 14 - 15" LONG - LRFT
FOOTREST ASSEMBLY 16 - 17" LONG - RIGHT
FOOTREST ASSEMBLY 16 - 17" LONG - LEFT
FOOTREST ASSEMBLY 18 - 20" LONG - RIGHT
FOOTREST ASSEMBLY 18 - 20" LONG - LEFT

FOOTREST ASSEMBLIES COMPLETE WITH MEDIUM (240MM) EXTENSION
TUBE

FOOTREST ASSEMBLY 14 - 15" MEDIUM - RIGHT
FOOTREST ASSEMBLY 14 - 15" MEDIUM - LEFT
FOOTREST ASSEMBLY 16 - 17" MEDIUM - RIGHT
FOOTREST ASSEMBLY 16 - 17" MEDIUM - LEFT
FOOTREST ASSEMBLY 18 - 20" MEDIUM - RIGHT
FOOTREST ASSEMBLY 18 - 20" MEDIUM - LEFT

FOOTREST ASSEMBLIES COMPLETE WITH SHORT (165MM) EXTENSION
TUBE

FOOTREST ASSEMBLY 14 - 15" SHORT - RIGHT
FOOTREST ASSEMBLY 14 - 15" SHORT - LEFT
FOOTREST ASSEMBLY 16 - 17" SHORT - RIGHT
FOOTREST ASSEMBLY 16 - 17" SHORT - LEFT
FOOTREST ASSEMBLY 18 - 20" SHORT - RIGHT
FOOTREST ASSEMBLY 18 - 20" SHORT - LEFT

-39-




F55 - COMPOSITE FOOTPLATE

Notes:

- 40 -




F55 - ANGLE ADJUSTABLE HANGER AND COMPOSITE FOOTPLATE

F55 - ANGLE ADJUSTABLE HANGER AND COMPOSITE FOOTPLATE

1A
1B

=
4]

31

FE&5 HAMGER

-41 -




F55 - ANGLE ADJUSTABLE HANGER AND COMPOSITE FOOTPLATE

Pos

33A
1-24
1A-24

Item number
709001.3721
709001.3720
709001.3717
709001.3730
561018
000925.0312
000941.0237
226190M
561004
226190M
873537
000934.8007
420641.3700
420641.3701
000925.3707
000941.0252
000648.3707
000521.3737
000925.0294
202100M
000933.0215
561040M
000709.3726
000709.3752
000709.3730
561003
561200
561210M
226444.3701
000925.3704
000922.0044
000934.0405
741151
741152
741153
000059.3012
226444.3700
226001.6300
226001.6301

Description

UPPER HANGER ASSEMBLY - LEFT
UPPER HANGER ASSEMBLY - RIGHT
BOTTOM TUBE ASSEMBLY - LEFT
BOTTOM TUBE ASSEMBLY - RIGHT

TUBE BUSH - 1"

SCREW - M6 X 30mm SOCKET BUTTON HD
WASHER -1/4" X 3/4 OD

SCREW M8 X 45mm BUTTON HD

SADDLE WASHER - 1"

SCREW - M6 X 45mm BUTTON HD

TUBE END PLUG

PIVOT SADDLE

LATCH MECHANISM SUB ASSY RH

LATCH MECHANISM SUB ASSY LH
SCREW - M6 X 12mm SOCKET BUTTON HD
WASHER - 5/16" X 5/8" OD

CATCH PIN

LATCH BLOCK

SCREW - M8 X 30mm SOCKET BUTTON HD
NUT - NYLOC - M8 - THIN

NUT - M6 NYLOC - THIN

HEEL STRAP PEG

FOOTPLATE TUBE - LONG

FOOTPLATE TUBE - MEDIUM

FOOTPLATE TUBE - SHORT

SADDLE WASHER - 3/4"

FOOTPLATE 14" - 15"

FOOTPLATE 16" - 17"

FOOTPLATE 18" - 20" - LEFT

SCREW - M6 X 70mm SOCKET CAP HD
SCREW - M6 X 35mm HEX HD

INSERT PLUG - 3/4"

HEEL STRAP 14" - 15"

HEEL STRAP 16" - 17"

HEEL STRAP 18" - 20"

TUBE INSERT - PLUG

FOOTPLATE 18" - 20" - RIGHT

FOOTREST ADJUSTABLE HANGER ASSEMBLY LH
FOOTREST ADJUSTABLE HANGER ASSEMBLY RH

-42 -




F55 - ANGLE ADJUSTABLE HANGER AND COMPOSITE FOOTPLATE

Pos Iltem number Description

24,30-38 226001.6310 14"-15" FOOTPLATE / TUBE ASSEMBLY RH. LONG
24,30-38 226001.6311 14"-15" FOOTPLATE / TUBE ASSEMBLY LH. LONG
24,30-38 226001.6322 14"-15" FOOTPLATE / TUBE ASSEMBLY RH. MEDIUM
24,30-38 226001.6323 14"-15" FOOTPLATE / TUBE ASSEMBLY LH. MEDIUM
24,30-38 226001.6312 14"-15" FOOTPLATE / TUBE ASSEMBLY RH. SHORT
24,30-38 226001.6313 14"-15" FOOTPLATE / TUBE ASSEMBLY LH. SHORT
24,30-38 226001.6314 16"-17" FOOTPLATE / TUBE ASSEMBLY RH. LONG
24,30-38 226001.6315 16"-17" FOOTPLATE / TUBE ASSEMBLY LH. LONG
24,30-38 226001.6324 16"-17" FOOTPLATE / TUBE ASSEMBLY RH. MEDIUM
24,30-38 226001.6325 16"-17" FOOTPLATE / TUBE ASSEMBLY LH. MEDIUM
24,30-38 226001.6316 16"-17" FOOTPLATE / TUBE ASSEMBLY RH. SHORT
24,30-38 226001.6317 16"-17" FOOTPLATE / TUBE ASSEMBLY LH. SHORT
24,30-38 226001.3700 18"-20" FOOTPLATE / TUBE ASSEMBLY RH. LONG
24,30-38 226001.3701 18"-20" FOOTPLATE / TUBE ASSEMBLY LH. LONG
24,30-38 226001.6326 18"-20" FOOTPLATE / TUBE ASSEMBLY RH. MEDIUM
24,30-38 226001.6327 18"-20" FOOTPLATE / TUBE ASSEMBLY LH. MEDIUM
24,30-38 226001.3705 18"-20" FOOTPLATE / TUBE ASSEMBLY RH. SHORT
24,30-38 226001.3706 18"-20" FOOTPLATE / TUBE ASSEMBLY LH. SHORT
Notes:

-43 -




F55 - ANGLE ADJUSTABLE FOOTPLATE

F55 - ANGLE ADJUSTABLE FOOTPLATE

18 A

18

- 44 -




F55 - ANGLE ADJUSTABLE FOOTPLATE

Pos

a A W N PP

~

10
11
11
11
12
12
12
12
12
12
13
14
15
16
17

10,11, 14,
15

10,11, 14,
15

10,11, 14,
15

18
18
18
18
18
18
18
18

18A

Item number
226121M
879050
262110M
561055
541002P
541003P
226150M
550350
201100M
561040M
741151
741152
741153
873324
873325
873326
873327
873328
873329
879040
262110M
221110M
879017
000937.5404

742020M

742021M

742022M

820463M
921321M
820465M
820467M
921323M
820469M
820471M
921325M

820460M

Description

SCREW M6 X 25mm CSK HD

M6 BINX NUT

WASHER FLAT M6 THIN

SADDLE WASHER 3/4" X 1" OD

MOUNTING BRACKET - RH

MOUNTING BRACKET - LH

BOLT M6 X 50mm SOCKET BUTT HD
CLAMP 3/4" - ADJ FOOTPLATE

NUT NYLOC M6 THIN

PEG - HEEL LOOP

HEEL LOOP 14"-15"

HEEL LOOP 16"-17"

HEEL LOOP 18"-20"

ADULT ANGLE ADJ FOOTPLATE 14"-15" RH
ADULT ANGLE ADJ FOOTPLATE 14"-15" LH
ADULT ANGLE ADJ FOOTPLATE 16"-17" RH
ADULT ANGLE ADJ FOOTPLATE 16"-17" LH
ADULT ANGLE ADJ FOOTPLATE 18"-20" RH
ADULT ANGLE ADJ FOOTPLATE 18"-20" LH
M6 NUT PROTECTION CAP

WASHER M6 X 1mm THK FLAT

BOLT M6 X 25mm HEX HD

WASHER SPECIAL TAB M6

SPRING DISC WASHER

ASSEMBLIES

HEEL LOOP ASSY 14"-15"
HEEL LOOP ASSY 16"-17"

HEEL LOOP ASSY 18"-20"

FOOTPLATE ADULT ADJ 14"-15" WITH HEEL LOOP LH (METRIC)
FOOTPLATE ADULT ADJ 14"-15" WITH HEEL LOOP (PR) (METRIC)
FOOTPLATE ADULT ADJ 16"-17" WITH HEEL LOOP RH (METRIC)
FOOTPLATE ADULT ADJ 16"-17" WITH HEEL LOOP LH (METRIC)
FOOTPLATE ADULT ADJ 16"-17" WITH HEEL LOOP (PR) (METRIC)
FOOTPLATE ADULT ADJ 18"-20" WITH HEEL LOOP RH (METRIC)
FOOTPLATE ADULT ADJ 18"-20" WITH HEEL LOOP LH (METRIC)
FOOTPLATE ADULT ADJ 18"-20" WITH HEEL LOOP (PR) (METRIC)

FOOTPLATE ADULT ADJ 14"-15" RH (METRIC) - WITHOUT HEEL LOOP
(ITEMS 10, 11, 14, 15)

- 45 -




F55 - ANGLE ADJUSTABLE FOOTPLATE

Pos Iltem number Description

18A 820462M '(:I'?IEOI\-/ll—gI_:L%TI]_:_lAEL)ALLJL]TS')ADJ 14"-15" LH (METRIC) - WITHOUT HEEL LOOP
18A 921320M l(zlgé)l\'/ll'ng%TlflAliALfJLlTS,)ADJ 14"-15" (PR) (METRIC) - WITHOUT HEEL LOOP
18A 820464M I(:I'(I?Igl\;gl_l'?)ﬂflA?gLfs)ADJ 16"-17" RH (METRIC) - WITHOUT HEEL LOOP
18A 820466M '(:I'?IEOI\}IEL].%TlilA[]?leJLlTS')ADJ 16"-17" LH (METRIC) - WITHOUT HEEL LOOP
18A 921322M I(T?Sh-/ligl_l%TlilA?AijLlTS')ADJ 16"-17" (PR) (METRIC) - WITHOUT HEEL LOOP
18A 820468M '(:I'(I?Igl\-/ll—gl_l%TlilA?ngTS)ADJ 18"-20" RH (METRIC) - WITHOUT HEEL LOOP
18A 820470M '(:I'?IEOI\-/lI—gI_:L%TI]_:_lAE)ALLJLlT5')ADJ 18"-20" LH (METRIC) - WITHOUT HEEL LOOP
18A 921324M l(zlgé)l\'/ll'ng%TlflAliALfJLlTS,)ADJ 18"-20" (PR) (METRIC) - WITHOUT HEEL LOOP
1-12, 820461M FOOTPLATE ADULT ADJ 14"-15" W/HEEL LOOP RH (METRIC)

Notes:

- 46 -




F55 - FOOTRESTS AND HANGERS- ALR POWERED

F55 - FOOTRESTS AND HANGERS- ALR POWERED

RATTE bR el ol vl

-47 -




F55 - FOOTRESTS AND HANGERS- ALR POWERED

Pos

© ©O© 00 N O o B~ W N PP

N NN N NNR B R B R B R PR
E WO N P P O © ©® N O 00 W N R O

25A
25
25
26
26
26A
26A
27
28
29
30
32
32

Item number
000648.6311
000648.6312
000925.6304
000925.6303
000941.1025
000941.3700
000933.0215
000934.6015
755012
755014
000925.4507
000925.7010
225100M
000933.0025
561097
101297.7000
561097
181001.6303
226190M
000934.0081
000934.8007
540091.6301
540091.6300
483027
000648.3813
213-83450
420524.7001
709001.6328
709001.6327
709001.6326
709001.6325
709001.6324
709001.6323
000941.6305
000924.3703
000933.0230
000941.5011
000521.6316
000521.6317

Description

ALR - STUD ELECTRIC UPPER

ALR - STUD ELECTRIC LOWER

SCREW M8 X 25mm CSK HD SOCKET ZP
SCREW M6 X 25mm CSK HD SOCKET ZP
WASHER M6 X 14 X 1.5 FLAT ZP

WASHER M6 X 18mm x 1 FLAT WHITE NYLON
NUT NYLOC M6 THIN zZP

NUT CAP M6 BLACK

CALF PAD U-STYLE 17" - 20"

CALF PAD 14" - 16"

SCREW M8 X 50mm BUTTON HD SOCKET ZP
SCREW M8 X 10mm SOCKET GRUB CUP POINT ZP
SCREW M6 X 6mm SOCKET GRUB CUP POINT ZP
NUT NYLOC M8 THIN zZP

ALR TUBE CLAMP

CLAMP BODY

ELR ELV TUBE CLAMP

ACTUATOR ASSEMBLY

SCREW M8 X 45mm (28 PLAIN) SKT BUTT ZP
END PLUG 7/8" X 16G BLK L.D. POLY

PIVOT SADDLE

ALR PIVOT CASTING - LH

ALR PIVOT CASTING - RH

1/4" X 1/4" ALUM SPACER

SPACER - CALF PAD EURO

SCREW M6 X 16mm SKT BUTT ZP

LOCKING PAD

ALR HANGER TUBE ASSY - LH

ALR HANGER TUBE ASSY - RH

INLINE REAR ASSY - LH

INLINE REAR ASSY - RH

OFFSET REAR ASSY - LH

OFFSET REAR ASSY - RH

ALR SADDLE WASHER

SCREW M8 X 18mm SOCKET BUTTON HD
NUT BINX M10

WASHER M10

LONG CONNECTOR PLATE - RH

LONG CONNECTOR PLATE - LH

- 48 -




F55 - FOOTRESTS AND HANGERS- ALR POWERED

Pos
33
33
34
35
36
37
38
39
39
39
40
41
42
43
44
45
46
47
47
47
47
48
49
50
51
51
52
53
54
54
54
54
54
54
31
31
1-48,52
1-48,52
1-48,52

Item number
420641.3701
420641.3700
000521.6325
000933.0224
561016
000941.4005
000934.6308
741151
741152
741153
561040M
000925.3704
561003
000941.1025
000922.0044
000925.7001
000933.0215
226444.3700
226444.3701
561200
561210M
873201
420388.3700
000536.6306
181001.6339
181001.6338
000187.6300
000934.6301
226001.6318
226001.6320
226001.6306
226001.6319
226001.6321
226001.6307
000521.6314
000521.6315
426001.6313
426001.6314
426001.6315

Description

LATCH MECHANISM SUB ASSY - LH
LATCH MECHANISM SUB ASSY - RH

CALF PAD PLATE

NUT LOCK M8 X 1.25"

WASHER 1" X 5/16" DIA HOLE

M10.5 WASHER

NUT COVER M10

HEEL LOOP 14"-15"

HEEL LOOP 16"-17"

HEEL LOOP 18"-20"

PEG - HEEL LOOP

SCREW M6 X 70mm SOCKET CAP HD
SADDLE WASHER

WASHER M6

SCREW M6 X 35mm HEX HD

SCREW M6 X 16mm SOCKET BUTTON HD
NUT NYLOC M6 THIN

FOOTPLATE MODIFIED 18" - 20" - RH
FOOTPLATE MODIFIED 18" - 20" - LH
FOOTPLATE 14" - 15"

FOOTPLATE 16" - 17"

FOOTPLATE TUBE

LATCHKIT

BRACKET

SOCKET & LOOM - LH MKIII

SOCKET & LOOM - RH MKIlII

3 WAY MINATURE PLUG - 3 AMPS

SLEEVE

FOOTREST ASSEMBLY 14" - 15" RH (39-48)
FOOTREST ASSEMBLY 16" - 17" RH (39-48)
FOOTREST ASSEMBLY 18" - 20" RH (39-48)
FOOTREST ASSEMBLY 14" - 15" LH (39-48)
FOOTREST ASSEMBLY 16" - 17" LH (39-48)
FOOTREST ASSEMBLY 18" - 20" LH (39-48)
SHORT CONNECTOR PLATE - RH

SHORT CONNECTOR PLATE - LH

OFFSET ELECTRIC ALR ASSY 14" - 15" - RH
OFFSET ELECTRIC ALR ASSY 14" - 15" - LH
INLINE ELECTRIC ALR ASSY 14" -15"- RH

=49 -




F55 - FOOTRESTS AND HANGERS- ALR POWERED

Pos
1-48,52
1-48,52
1-48,52
1-48,52
1-48,52
1-48,52
1-48,52
1-48,52
31,

54A
1-48,52

Item number
426001.6316
426001.6317
426001.6318
426001.6320
426001.6300
426001.6301
426001.6304
426001.6305

426001.6319

Description

INLINE ELECTRIC ALR ASSY 14" -15"-LH
OFFSET ELECTRIC ALR ASSY 16" - 17" - RH
OFFSET ELECTRIC ALR ASSY 16" - 17" - LH
INLINE ELECTRIC ALR ASSY 16" -17"-LH
OFFSET ELECTRIC ALR ASSY 18" - 20" - RH
OFFSET ELECTRIC ALR ASSY 18" - 20" - LH
INLINE ELECTRIC ALR ASSY 18" - 20" - RH
INLINE ELECTRIC ALR ASSY 18" - 20" - LH
Part 31,

Part 54A

INLINE ELECTRIC ALR ASSY 16" -17"- RH

-50 -




F55 - FOOTRESTS AND HANGERS- ALR MECHLOCK

F55 - FOOTRESTS AND HANGERS- ALR MECHLOCK

F 3 mehiod

-51 -




F55 - FOOTRESTS AND HANGERS- ALR MECHLOCK

Pos

© ©O© 00 N O o B~ W N PP

e I e N i v e =
N~ o o0 M W N R O

17A
18
19
20
21
21A
22
23
24
25
25A
26
26A
26B
26C
27
29
30
31
32
33

Item number
000648.6314
000934.6305
000925.6304
000925.6303
000941.1025
000941.3700
000933.0215
000934.6015
755012
755014
000925.4507
000925.3805
225100M
000933.0025
561099
101297.7000
000925.6305
415641.6300
415641.6301
226190M
000934.0081
000934.8007
540091.6301
540091.6300
483027
262130
000925.3707
709001.6328
709001.6327
709001.6326
709001.6325
709001.6324
709001.6323
000941.3803
000933.6302
000941.5011
000521.6315
000521.6317
420641.3701

Description

STUD - MECHLOCK

MECHLOCK SPACER

M8 X 25mm CSK HD SKT SCREW

M6 X 25mm CSK HD SKT SCREW

M6 WASHER

NYLON WASHER M6 X 18MM

NUT M6 NYLOC THIN

M6 NUT CAP

CALF PAD 17" - 20"

CALF PAD 14" - 16"

M8 X 50mm BUTT HD SKT SCREW

M8 X 16mm SKT GRUB SCREW

M6 X 6mm SKT GRUB SCREW

NUT M8 NYLOC THIN

CALF PAD TUBE CLAMP

CLAMP BODY

M10 X 60mm CSK HD SKT SCREW
MECHLOCK SUB - ASSEMBLY RIGHT HAND
MECHLOCK SUB - ASSEMBLY LEFT HAND
M8 X 45mm BUTT HD SKT SCREW

END PLUG

PIVOT SADDLE

PIVOT CASTING LEFT HAND

PIVOT CASTING RIGHT HAND

SPACER

M6 WAVY WASHER

M6 X 12mm BUTT HD SKT SCREW
HANGER TUBE ASSEMBLY LEFT HAND
HANGER TUBE ASSEMBLY RIGHT HAND
INLINE REAR ASSEMBLY LEFT HAND
INLINE REAR ASSEMBLY RIGHT HAND
OFFSET REAR ASSEMBLY LEFT HAND
OFFSET REAR ASSEMBLY RIGHT HAND
M8 WASHER

M10 DOME NUT

M10 WASHER

SHORT CONNECTOR PLATE LEFT HAND
LONG CONNECTOR PLATE LEFT HAND
LATCH MECHANISM SUB - ASSEMBLY LEFT HAND

-52 -




F55 - FOOTRESTS AND HANGERS- ALR MECHLOCK

Pos
33A
34
35
36
37
38
39
40
41
42
42
42
43
44
45
46
47
48
49
50
51
31A
32A
52
52
52
52
28
28
28
28A
28A
28A
28A
28A
28A
28A
28A
28A

Item number
420641.3700
000934.6304
000934.0038
000941.0252
000521.6325
000925.3703
202100M
561016
000934.4623
741151
741152
741153
561040M
561003
000925.3704
000922.0044
000941.1025
000933.0215
000925.7001
420388.3700
873201
000521.6314
000521.6316
561200
561210M
226444.3700
226444.3701
226001.6318
226001.6320
226001.6306
226001.6319
226001.6321
226001.6307
426001.6302
426001.6303
426001.6306
426001.6307
426001.6309
426001.6310

Description

LATCH MECHANISM SUB - ASSEMBLY RIGHT HAND
MECHLOCK DIP MOULDING

TIE WRAP

M8 WASHER

CALF PAD PLATE

M8 X 18mm BUTT HD SKT SCREW

M8 NUT

1" WASHER 5/16" DIA HOLE

M8 NUT COVER

HEELSTRAP 14" - 15"

HEELSTRAP 16" - 17"

HEELSTRAP 18" - 20"

HEELSTRAP PEG

SADDLE WASHER

M6 X 70mm SKT CAP HD SCREW

M6 X 35mm HEX HD SCREW

M6 WASHER

M6 NYLOC NUT THIN

SCREW M6 X 16mm LONG BUTT HEAD SKT.

LATCH KIT

FOOTPLATE TUBE

SHORT CONNECTOR PLATE RIGHT HAND

LONG CONNECTOR PLATE RIGHT HAND

FOOTPLATE 14" - 15"

FOOTPLATE 16" - 17"

FOOTPLATE 18" - 20" RH

FOOTPLATE 18" - 20" LH

FOOTREST ASSEMBLY 14" - 15" - RIGHT HAND (42 - 49, 51, 52)
FOOTREST ASSEMBLY 16" - 17" - RIGHT HAND (42 - 49, 51, 52)
FOOTREST ASSEMBLY 18" - 20" - RIGHT HAND (42 - 49, 51, 52)
FOOTREST ASSEMBLY 14" - 15" - LEFT HAND (42 - 49, 51, 52)
FOOTREST ASSEMBLY 16" - 17" - LEFT HAND (42 - 49, 51, 52)
FOOTREST ASSEMBLY 18" - 20" - LEFT HAND (42 - 49, 51, 52)
OFFSET MECHLOCK ALR ASSEMBLY RIGHT HAND 18" - 20"
OFFSET MECHLOCK ALR ASSEMBLY LEFT HAND 18" - 20"
INLINE MECHLOCK ALR ASSEMBLY RIGHT HAND 18" - 20"
INLINE MECHLOCK ALR ASSEMBLY LEFT HAND 18" - 20"
OFFSET MECHLOCK ALR ASSEMBLY RIGHT HAND 14" - 15"
OFFSET MECHLOCK ALR ASSEMBLY LEFT HAND 14" - 15"

-B3-




F55 - FOOTRESTS AND HANGERS- ALR MECHLOCK

Pos
28A
28A
28A
28A
28A
28A

Item number
426001.6311
426001.6312
426001.6321
426001.6322
426001.6323
426001.6324

Description

INLINE MECHLOCK ALR ASSEMBLY RIGHT HAND 14" - 15"
INLINE MECHLOCK ALR ASSEMBLY LEFT HAND 14" - 15"
OFFSET MECHLOCK ALR ASSEMBLY RIGHT HAND 16" - 17"
OFFSET MECHLOCK ALR ASSEMBLY LEFT HAND 16" - 17"
INLINE MECHLOCK ALR ASSEMBLY RIGHT HAND 16" - 17"
INLINE MECHLOCK ALR ASSEMBLY LEFT HAND 16" - 17"

-54 -




F55 - ARMREST

F55 -

ARMREST

- 55 -




F55 - ARMREST

Pos Iltem number Description
1 016001.6314 SKIRT GUARD ASSY LH F55 SEAT LIFT COMP WITH FIXINGS
1A 016001.6315 SKIRT GUARD ASSY RH F55 SEAT LIFT COMP WITH FIXINGS
2 016001.6312 SKIRT GUARD ASSY LH MK Il COMPLETE WITH FIXINGS
2A 016001.6313 SKIRT GUARD ASSY RH MK lIl COMPLETE WITH FIXINGS
3 016388.6302 ARMREST "T" BAR COMPLETE WITH HARDWARE
4 016641.3700 ARMREST PILAR AND LEVER KIT COMPLETE WITH HARDWARE
5 016001.3733 ARMREST RELEASE LEVER
6 016524.6310 ARMREST PAD CONTOUR LH COMP WITH HARDWARE
6A 016524.6311 ARMREST PAD CONTOUR RH COMP WITH HARDWARE
7 016524.6312 ARMREST PAD COMFORT VINYL UPH LH COMP WITH HARDWARE
A 016524.6313 ARMREST PAD COMFORT VINYL UPH RH COMP WITH HARDWARE
8A 016056.6302 ﬁﬁll\j/l SESEE)ET SHORT (REQUIRED ONLY FOR F55 SEATLIFT WITH S/ W 17"
8 016056.6300 ARM BRACKET STANDARD
9 211001.3700 12MM ARMREST SKIRT GUARD - BLACK - LH
9 211001.3701 12MM ARMREST SKIRT GUARD - BLACK - RH
10 211001.3706 25MM ARMREST SKIRT GUARD - BLACK - LH
10 211001.3707 25MM ARMREST SKIRT GUARD - BLACK - RH

ASSEMBLIES
2-4 016001.3720 ARMREST ASSY WITHOUT ARMPAD LH F55 MK 11l
2A-4 016001.3721 ARMREST ASSY WITHOUT ARMPAD RH F55 MK Il
1,34 016001.6320 ARMREST ASSY WITHOUT ARMPAD LH F55 SL
1A,3-4 016001.6321 ARMREST ASSY WITHOUT ARMPAD RH F55 SL

COMPLETE ARMREST KITS
2-4,6 016388.6304 ARMREST COMP WITH CONTOUR PAD LH MK Il
2A-46A 016388.6305 ARMREST COMP WITH CONTOUR PAD RH MK Il
2-6,8 016388.6308 ARMREST COMP WITH CONTOUR PAD (PAIR) MK 111
2-4.7 016388.6306 ARMREST COMP WITH COMFORT PAD LH MK Il
2A-477A 016388.6307 ARMREST COMP WITH COMFORT PAD RH MK Il
2-57,8 016388.6309 ARMREST COMP WITH COMFORT PAD (PAIR) MK 11l AND ARM BRACKET
1,3-4,6 016388.6310 ARMREST COMPLETE WITH CONTOUR PAD LH F55 SL
1A,3-4,6A 016388.6311 ARMREST COMPLETE WITH CONTOUR PAD RH F55 SL
1,3-4,7 016388.6312 ARMREST COMPLETE WITH COMFORT PAD LH F55 SL
1A,3-4,7A 016388.6313 ARMREST COMPLETE WITH COMFORT PAD RH F55 SL
1A,3-4,7A 016388.6314 QEXI(IZQIEES; FPéAéIRSEOMP WITH CONTOUR PAD AND STANDARD ARM
1A,3-4,7A 016388.6315 ARMREST PAIR COMP WITH CONTOUR PAD - STD ARM BRACKET F55 SL
1A,3-4,7A 016388.6316 ARMREST PAIR COMP WITH CONTOUR PAD AND SHORT ARM BRACKET
1A,3-4,7A 016388.6317 ARMREST PAIR COMP WITH COMFORT PAD AND SHORT ARM BRACKET
Notes:

-56 -




F55 - DYNAMICS DX L/ACT CONTROL SYSTEM AND MOUNTING ARM - DISCONTINUED - FOR
SPARES ONLY

F55 - DYNAMICS DX L/ACT CONTROL SYSTEM AND MOUNTING ARM -
DISCONTINUED - FOR SPARES ONLY

.57 -




F55 - DYNAMICS DX L/ACT CONTROL SYSTEM AND MOUNTING ARM - DISCONTINUED - FOR

SPARES ONLY

Pos

© 00 N o o b~ B W N DN PP

O S A O T i o =
O © ™ N O O M W DN P O

Item number
172001.31002
000056.6373
000056.6378
641641.31003
000056.30010
000056.30011
172001.31003
521641.6301
000925.4405
000941.1019
483027
000933.0031
000925.0317
172001.31004
000925.8001
N/A

N/A

N/A

N/A

N/A

N/A

N/A

Description

REMOTE EUROPA DX

CONTROL BOX MTG BRACKET ASSY - RH
CONTROL BOX MTG BRACKET ASSY - LH
REMOTE ARM S/AWAY ASSY

MOUNTING BRACKET ASSEMBLY - RH
MOUNTING BRACKET ASSEMBLY - LH
POWER MODULE DX 80A

MTG BRACKET PLATE WELD ASSY
SCREW M5 X 25mm POZI PAN HD - ZP
WASHER FLAT M5 X 12.5mm - BLACK

1/4 X 1/4" ALUM SPACER

NUT NYLOC M5 THICK - ZP

SCREW M5 X 40mm POZI PAN HD - ZP
LIGHTING/ACTUATOR MODULE

SCREW M5 X 10mm POZI PAN HD - BLACK
CABLE BUS 1.0M

CABLE BUS 0.3M

LOOM LIGHT+ACTUATOR F55

LOOM MOTOR - LEFT

LOOM MOTOR - RIGHT

LOOM BATTERY F55

LOOM PARK BRAKE LINK F55

-58 -




F55 - PILOT + CONTROL POD AND ARM

F55 - PILOT + CONTROL POD AND ARM

-59 -




F55 - PILOT + CONTROL POD AND ARM

Pos

0 N OO o~ W N DNDN PP PR

ol e e O o o S = S
© o N O O M W NN PRFP B O

4-11
4-11

Item number
172000.30003
172000.30007
181001.30112
181001.30111
181001.30114
000934.32100
709531.7001
709001.3726
000934.4617
000925.8001
000941.1021
000925.0287
000056.30011
000056.30010
000056.30010
000056.30011
000925.4405
483027
000933.0031
101297.7000
225100M
000925.3805
808003.34601
016641.6300
016641.6301

Description
JOYSTICK MODULE - PILOT PLUS L&l

JOYSTICK MODULE - PILOT PLUS L&l WITH SPEED KNOB

PILOT PLUS CABLES - 1M

PILOT PLUS CABLES - 1.5M

PILOT PLUS CABLES - 2M

KEY

PLUG INSERT - INNER

CONTROLLER ARM ASSEMBLY PILOT PLUS
GAITOR

SCREW M5 X 10mm POZI PAN HD

WASHER SPRING M5

SCREW M4 X 16mm SLOTTED PAN HD
BRACKET (POD) - LH

BRACKET (POD) - RH

MOUNTING BRACKET ASSEMBLY - RH
MOUNTING BRACKET ASSEMBLY - LH
SCREW M5 X 25mm POZI PAN HD

SPACER - POD MOUNTING BRACKET

NUT NYLOC M5 THICK ZP

CLAMP BODY

SCREW GRUB M6 X 6mm SOCKET

SCREW GRUB M8 X 16mm SOCKET

REAR VIEW MIRROR (10 KM/H ONLY)
REMOTE SUPPORT ARM ASSY LH COMPLETE
REMOTE SUPPORT ARM ASSY RH COMPLETE

- 60 -




F55 - PG8 CONTROL POD AND ARM - DISCONTINUED - FOR SPARES ONLY

F55 - PG8 CONTROL POD AND ARM - DISCONTINUED - FOR SPARES ONLY

1A
2
.
)
3 .
12 s
4 A
= - _
N, 7
w .
B L
7 ~ i
12
! ' &
10
[ il & & ;
B
® d
- 5 1
i
g
o

Pos Iltem number Description
1 N/A REMOTE POD (LIGHTS AND INDICATORS) (NO LONGER AVAILABLE)
2 N/A MAGNETIC KEY, POD (NO LONGER AVAILABLE)
3 000536.3808 BRACKET - REMOTE POD FIXING
4 709001.3736 TUBE - WELD ASSY REMOTE POD
5 709531.7001 END PLUG
6 101297.7000 CLAMP BODY
7 709001.3706 TUBE ASSY - POD LOCATION BRACKET
8 521001.3800 CLAMPING PLATE - WELD ASSY
9 000925.3714 SCREW - M6 X 16 POZI PAN HD
10 225100M GRUB SCREW - M6 X 6mm CUP POINT SOCKET HD

-61 -




F55 - PG8 CONTROL POD AND ARM - DISCONTINUED - FOR SPARES ONLY

Pos Iltem number Description

11 000925.7010 GRUB SCREW - M8 X 10mm SOCKET HD

12 226023M SCREW - M5 X 10mm BUTTON HD

3-12 709001.3737 REMOTE POD BRACKET ASSEMBLY (INCLUDING CLAMP)

-62 -




F55 - PILOT + CHIN MODULE

F55 - PILOT + CHIN MODULE

b
e L"--\. g
t.l | T
2 ;
" - =
" . & — .-". ] ri
B e '
P 13- ST
d1 ™ K e |
] - . N !_.|| __.-"'J ﬁﬁ‘\'l.
3 . 8 .' | 4 - }
s -
_ ‘*L;- = 12
L —.,;,_.h =%
b I
; i & %
4 - :
P4 \ i
12 A, 4 . ™.
B . - £ K_ -
5 § ! 1 .
. i 11
., o8
B G112
R A 10
d-"_' ] \“HA‘.
# j 3
& | o
g’ '_ &
ti p W O e ponin
Pos Item number Description
1 172641.6335 ATTENDANT CONTROL BOX PILOT+
2 000709.3735 CHIN CONTROL SUPPORT TUBE
3 000648.3712 SUPPORT TUBE ADJUSTER
4 000101.3705 CHIN CONTROL CLAMP UPPER
5 101001.3701 CHIN CONTROLLER CLAMP/PLATE ASSY
6 000101.3704 CHIN CONTROL CLAMP LOWER
7 521001.3714 CHIN CONTROL MOUNTING PLATE ASSY
8 000934.3708 ADJUSTABLE HANDLE
9 000934.0405 ENDCAP
10 181001.30114 2m PILOT+ CABLE

-63-




F55 - PILOT + CHIN MODULE

Pos Iltem number Description

11 000934.0038 TIEWRAP

12 000925.0314 SCREW M6 X 25mm BUTTON HD SKT
13 000925.8002 SCREW M5 X 10 COUNTERSUNK HD
1-13 808003.6351 CHIN CONTROL KIT

-64 -




F55 - PILOT + ATTENDANT CONTROL

F55 - PILOT + ATTENDANT CONTROL

FHS pior+ ma

Pos

Item number
172000.30003
172000.30007
000925.0062

Description

JOYSTICK MODULE - PILOT PLUS L&l

JOYSTICK MODULE - PILOT PLUS L&l WITH SPEED KNOB
SCREW M4 X 12 POSI PAN

-65 -




F55 - PILOT + ATTENDANT CONTROL

Pos

© 00 N o O b~ W

11
12
1to 12

41012

Item number
000056.6370
000056.6371
291531.6300
000925.0294
000941.4201
000934.2005
281122M

000941.1019
000925.4001
000933.3000
808003.6352

172641.32102

Description

CONTROL POD MOUNTING BRACKET
DUAL/ATTENDANT CONTROL BRACKET
EXTENSION PLUG

SCREW M8 X 30 SKT BUTT

M4 FLAT WASHER

FOAM HANDLE GRIP

SCREW M5 X 20 POSI PAN

M5 FLAT WASHER

SCREW M4 X 16MM POSI PAN

NUT M4 HEX THIN

ATTENDANT CONTROL KIT

ATTENDENT CONTROL MOUNTING BRACKET ASSEMBLY - NOT INC ITEM 3
CONTROL POD BRACKET - ORDER SEPERATLY

- 66 -




F55 - PILOT+ DUAL CONTROL

F55 - PILOT+ DUAL CONTROL

.-"'f---
k___,/r
I
.-..__/_.-/"' | '\-\.E
e ;ffLéi;f
H“x r A
i} [
4 o &
5 7 12
12
Pos Iltem number Description
1 172641.6336 PILOT+ DUAL CONTROL C/W 1.5M LOOM
2 000925.8002 SCREW M5 X 10MM CSK BLK

-67 -




F55 - PILOT+ DUAL CONTROL

Pos

© 00 N o O b~ W

11
12
1to 12

41012

Item number
000056.6372
000056.6371
291531.6300
000925.0294
000941.4201
000934.2005
281122M

000941.1019
000925.4001
000933.3000
808003.6353

172641.32102

Description

DUAL CONTROL MOUNTING BRACKET
DUAL/ATTENDANT CONTROL BRACKET
EXTENSION PLUG

SCREW M8

M4 FLAT WASHER

FOAM HANDLE GRIP 7/8" X 8" LONG BLACK
SCREW M5 X 20 POSI PAN

M5 FLAT WASHER

SCREW M4 X 16MM POSI PAN

NUT M4 HEX THIN

DUAL CONTROL KIT

ATTENDENT CONTROL MOUNTING BRACKET ASSEMBLY - NOT INC ITEM 3
CONTROL POD BRACKET - ORDER SEPERATLY

- 68 -




F55 - PILOT + CONTROL & PARALLEL SWING-AWAY ARM

F55 - PILOT + CONTROL & PARALLEL SWING-AWAY ARM

- . .-"-..- ___..-""-i-\-.:--'-"‘/J
I = j"ﬁ 7
" - .-..___.-"
=
e =
"T} )
H""\-\.
ﬁ -b' .': ]
h _.-"'i- -H""\-\. .-""--. j
T ", . -~
3 ,H’if ..-""J- @ 2
- g -
,li j"; I —'f =
e .-""'- | H""\-\._ g .-J
. ___.-".____.-.-" A ?— —_— _H_}__-..-'
¢ -""':"' = .-"'-'.-- i =
e i
.-'-""'j"'"-. .-'"".---
b "".-.:"'"-.# .-""'.-.--
.-""':-""'- ___.-""-.-
.-'"".-..-.-:"#-# .-""'.--
ey
|.-." I___.-- .._.____.-
._l.-.l__.-"
Pos Item number Description
1 181001.30111 1.5M CABLE PILOT + P&G REF SA74374
1 181001.30112 1.0M CABLE PILOT + P&G REF SA73804
2 709001.30023 PARALLEL SWING AWAY ARM (RH)
2 709001.30024 PARALLEL SWING AWAY ARM (LH)
3 000925.4405 M5 X 25LG POZI PAN HEAD SCREW ZP
4 709001.3700 MOUNTING BRACKET PILOT+
5 000925.0287 M4 X 16LG SLTD PAN ZP SCREW

-69 -




F55 - PILOT + CONTROL & PARALLEL SWING-AWAY ARM

Pos Iltem number Description

6 172000.30003 JOYSTICK MODULE - PILOT PLUS L&l

6 172000.30007 JOYSTICK MODULE - PILOT PLUS L&l WITH SPEED KNOB
7 000394.30000 KEY

-70 -




F55 - PILOT + CENTRE HAND CONTROL KIT

F55 - PILOT + CENTRE HAND CONTROL KIT




F55 - PILOT + CENTRE HAND CONTROL KIT

Pos

a A WO N B B

Item number

172000.30003
172000.30007
000056.30010
101388.30001
101388.30002
709001.30034

Description

JOYSTICK MODULE - PILOT PLUS L&l

JOYSTICK MODULE - PILOT PLUS L&l WITH SPEED KNOB

PILOT + SUPPORT BRACKET

REMOTE POD CLAMP/ PLATE ASSEMBLY

CLAMP AND HANDWHEEL ASSEMBLY

PILOT + CENTRE HAND CONTROL MOUNT (WITHOUT CONTROLLER)

-72-




F55 - INDICATORS AND LIGHTS

F55 - INDICATORS AND LIGHTS

PES ignialdi] L 2L

-73 -




F55 - INDICATORS AND LIGHTS

Pos

© 00 N o o b~ B W DN P

e
()

1to11
2&3
1,4to7

Item number
181388.6301
181388.6302
181388.6303
000181.6300
000181.6301
000181.3806
181001.6320
N/A

000181.6310
000181.6309
000181.6312
000181.6313

808003.31025
808003.6359
181388.6301

Description

REAR LIGHT PANEL COMPLETE WITH HARDWARE

FRONT LIGHT LH COMPLETE WITH HARDWARE
FRONT LIGHT RH COMPLETE WITH HARDWARE
REAR INDICATOR RH

REAR INDICATOR LH

INDICATOR BULB

REAR RED LIGHT

BULB 12V 3W

INDICATOR LAMP FRONT

CLEAR LAMP FRONT

INDICATOR BULB FRONT

LIGHT BULB FRONT

KITS

PILOT PLUS FULL LIGHTS AND INDICATORS KIT
FRONT LIGHTS KIT (RH & LH)

REAR LIGHT PANEL KIT

-74 -




F55 - SOPUR (TUV) INDICATORS AND LIGHTS MK Il AND SL

F55 - SOPUR (TUV) INDICATORS AND LIGHTS MK 11l AND SL

Pos Item number Description
1 016001.6300 ARMREST SOPUR LH
016001.6301 ARMREST SOPUR RH
-75 -




F55 - SOPUR (TUV) INDICATORS AND LIGHTS MK Il AND SL

Pos

W W N DN

Item number
N/A
N/A
181001.6335
181001.6334

016388.6300
016388.6301
808003.6378
808003.6381
808003.6379
808003.6380

Description

CABLE CONNECTION LH

CABLE CONNECTION RH

LOOM - SOPUR (TUV) LH

LOOM - SOPUR (TUV) RH

ASSEMBLIES

SOPUR (TUV) ARMREST ASSEMBLY RH (SL & MKIII)

SOPUR (TUV) ARMREST ASSEMBLY LH (SL & MKIII)

KIT ARMREST RECIEVER SOPUR LONG (PAIR)

KIT ARMREST RECIEVER SOPUR SHORT (PAIR)

ARMREST AND POD ASSEMBLY COMPLETE (LONG BRACKET) (PAIR)
ARMREST AND POD ASSEMBLY COMPLETE (SHORT BRACKET) (PAIR)

-76 -




F55 - INDICATORS AND LIGHTS MKI - DISCONTINUED AS OF SERIAL NUMBER M98030100

F55 - INDICATORS AND LIGHTS MKI - DISCONTINUED AS OF SERIAL
NUMBER M98030100

\ y
\:. 0 FEE LIGHTS MK |

-77 -




F55 - INDICATORS AND LIGHTS MKI - DISCONTINUED AS OF SERIAL NUMBER M98030100

Pos Iltem number Description

THESE ITEMS ARE NO LONGER AVAILABLE, PLEASE USE CONVERSION
KIT TO LATER LIGHTS (DETAILS BELOW)

CONVERSION KITS
N/A 808003.6359 INDICATORS & LIGHTS MK1 CONVERSION KIT

1To 30 N/A

-78 -




F55 - WIRING LOOM - PILOT PLUS

F55 - WIRING LOOM - PILOT PLUS

TO LIGHTING
AND POWER LOOM

-79 -




F55 - WIRING LOOM - PILOT PLUS

Item number
172000.30000
172000.30002
172000.30008
181001.30110
000521.6337
181001.30111
000925.0041
000925.0040
000925.8001
181001.6340
181001.30100
181001.30101

Description

POWER MODULE

ACTUATOR AND LIGHTS MODULE
ACTUATOR AND LIGHTS MODULE (SL)
MOTOR LOOM 570MM

CONTROL BOX MOUNTING PLATE
LOOM POD TO CONTROL BOX 1.5M
SCREW 2BA X 1-1/2" POZI

SCREW 2BA X 1-1/4" POSI

SCREW M5 X 10mm POZI PAN

MAIN LOOM TO CONTROL BOX
BATTERY CONNECTIONS (YELLOW/BLACK)
BATTERY CONNECTIONS (RED/BLACK)

-80 -




F55 - WIRING LOOM PG8 - EFFECTIVE FROM SERIAL NUMBER F55 M98030101 (PG8)

F55 - WIRING LOOM PGS - EFFECTIVE FROM SERIAL NUMBER F55
M98030101 (PGS8)

P25 Lo 3

-81-




F55 - WIRING LOOM PG8 - EFFECTIVE FROM SERIAL NUMBER F55 M98030101 (PG8)

Pos

© 00 N o o B~ W N -

T e N o
w N o oM N R O

Item number
172641.3807
N/A

181001.6301
181001.6302
000176.6300
191001.6300
000925.0306
000933.0215
000925.0152
000933.0010
181001.6307
181001.6311
181001.6310
N/A

N/A

000934.0116
000925.0317

Description

CONTROLLER

AUXILIARY CONTROL (ONLY FITTED WITH POWER ACTUATORS)
BATTERY LOOM - RED / YELLOW

BATTERY LOOM - BLACK / YELLOW

FUSIBLE LINK/150AMP

FUSIBLE LINK/BATTERY CONNECTION CABLE
SCREW M6 X 10mm LONG POZI PAN HEAD
NUT M6 NYLOC THIN

SCREW 4BA X 1-1/4" SLOTTED HEAD

NUT 4BA

MAIN CONNECTION LOOM

REAR LIGHT LOOM

LIGHTING - CONTROL BOX CONNECTION
FRONT LIGHT CONNECTION - LEFT

FRONT LIGHT CONNECTION - RIGHT

CABLE TIE WRAP

M5 X 40mm POZI PAN HD SCREW

-82-




F55 - WIRING LOOM PG8 - DISCONTINUED AS OF SERIAL NUMBER F55 M98030100

F55 - WIRING LOOM PGS8 - DISCONTINUED AS OF SERIAL NUMBER F55
M98030100

Fag LOUM

-83-




F55 - WIRING LOOM PG8 - DISCONTINUED AS OF SERIAL NUMBER F55 M98030100

Pos Item number
181001.6300
181001.6301
181001.6302
000176.6300
191001.6300
000925.6302
000933.6000
000925.0152
N/A

© 00 N o o b~ W N -

Description

MAIN MOTOR LOOM

BATTERY LOOM - RED / YELLOW

BATTERY LOOM - BLACK / YELLOW

FUSIBLE LINK 150 AMP

FUSIBLE LINK/ BATTERY CONNECTION CABLE
SCREW M8 X 12mm HEXAGON HEAD BRASS TINNED
NUT M8 BRASS TINNED

SCREW 4BA X 1-1/4" SLOTTED HEAD

NUT 4BA

-84 -




F55 - MOTOR AND BRAKE COMPONENTS AFTER 02/01/03

F55 - MOTOR AND BRAKE COMPONENTS AFTER 02/01/03

-85 -




F55 - MOTOR AND BRAKE COMPONENTS AFTER 02/01/03

Pos

© 00 N o O

11

1,56
2,57
3,5, 6
4,5, 7
N/S

Item number
000934.6319
521388.6301
521388.6302
000934.4309
182388.6304
801388.6304
182132.30001

182001.30000

182001.30001

182001.30002

182001.30003

182641.6311
182641.6310
182641.6313
182641.6312
182070.6314

Description

MOTOR SHROUD MOULDING

SUSPENSION ARM LH COMPLETE WITH ANTI-TIP, HARDWARE
SUSPENSION ARM RH COMPLETE WITH ANTI-TIP, HARDWARE
WHEEL 2" DIA

FREEWHEEL ASSEMBLY COMPLETE WITH BACKING PLATE & FASTENERS

WHEEL HARDWARE KIT

EMD MOTOR BRUSH (SET OF 4)

ASSEMBLIES

MOTOR AND GEARBOX ASSEMBLIES - INC BRAKES

MOTOR & GEARBOX ASSEMBLY 6KM/H LEFT HAND COMPLETE WITH
BRAKES

MOTOR & GEARBOX ASSEMBLY 6KM/H RIGHT HAND COMPLETE WITH
BRAKES

MOTOR & GEARBOX ASSEMBLY 10KM/H LEFT HAND COMPLETE WITH
BRAKES

MOTOR & GEARBOX ASSEMBLY 10KM/H RIGHT HAND COMPLETE WITH
BRAKES

MOTOR AND GEAR BOX ASSEMBLIES INC SUSPENSION AND BRAKES
6KPH MOTOR & GEARBOX ASSEMBLY INCLUDING SUSPENSION - LH
6KPH MOTOR & GEARBOX ASSEMBLY INCLUDING SUSPENSION - RH
10KPH MOTOR & GEARBOX ASSEMBLY INCLUDING SUSPENSION - LH
10KPH MOTOR & GEARBOX ASSEMBLY INCLUDING SUSPENSION - RH
MOTOR BRAKE ASSY

-86 -




F55 - MOTOR AND BRAKE COMPONENTS BEFORE 02/01/03

F55 - MOTOR AND BRAKE COMPONENTS BEFORE 02/01/03

-87 -




F55 - MOTOR AND BRAKE COMPONENTS BEFORE 02/01/03

Pos

11

Item number

182001.6304
182001.6305

N/A

N/A

182001.6308

182001.6309

000934.6319
521388.6301
521388.6302
000934.4309
182388.6304
801388.6304

182132.30001

Description

MOTOR AND BRAKE COMPONENTS BEFORE 02/01/03

MOTOR ASSEMBLY 6KM/H LEFT HAND COMPLETE WITH BRAKES
MOTOR ASSEMBLY 6KM/H RIGHT HAND COMPLETE WITH BRAKES

MOTOR ASSEMBLY 10KM/H LEFT HAND COMPLETE WITH BRAKES (PRE
SERIAL NUMBER 01042009)

MOTOR ASSEMBLY 10KM/H RIGHT HAND COMPLETE WITH BRAKES (PRE
SERIAL NUMBER 01042009)

MOTOR ASSEMBLY 10KM/H LEFT HAND COMPLETE WITH BRAKES (POST
SERIAL NUMBER 01042008)

MOTOR ASSEMBLY 10KM/H RIGHT HAND COMPLETE WITH BRAKES (POST
SERIAL NUMBER 01042008)

MOTOR SHROUD MOULDING

SUSPENSION ARM LH COMPLETE WITH ANTI-TIP, HARDWARE
SUSPENSION ARM RH COMPLETE WITH ANTI-TIP, HARDWARE

WHEEL 2" DIA

MOTOR BRAKE ASSY COMPLETE WITH BACKING PLATE & FASTENERS
WHEEL HARDWARE KIT

(TO BE PURCHASED EVERTIME THAT A MOTOR IS REPLACED)

EMD MOTOR BRUSH (SET OF 4)

- 88 -




F55 - DRIVE WHEEL

F55 - DRIVE WHEEL

=1 3“% e‘ _
@ f, t( ;
Pos Item number Description
1 801001.21003 14" PNEUMATIC WHEEL ASSEMBLY
1 801388.6305 14" PUNCTURE PROOF OKO WHEEL ASSEMBLY
1 801001.21004 14" SOLID WHEEL ASSEMBLY
2 801388.6307 HARDWARE KIT FOR WHEELS
3 000698.46000 14" INNER TUBE FOR PNEUMATIC TYRE
4 000703.46000 14" PNEUMATIC TYRE - NO INNER TUBE
4 000703.46001 14" SOLID TYRE
UPGRADE WHEEL KITS

N/S 801388.21003 14" PNEUMATIC WHEEL KIT (INC 2 X 801001.21003 AND HARDWARE)
N/S 801388.21005 14" PUNCTURE PROOF OKO WHEEL KIT(INC 2 X 801388.6305 AND

HARDWARE)

-89 -




F55 - DRIVE WHEEL - DISCONTINUED

F55 - DRIVE WHEEL - DISCONTINUED

Pos Item number Description

1 000394.0011 KEY

2 000941.4300 WASHER M20.5 X 32 X 2.5

3 000654.4600 SPACER - AXLE

4 000703.4605 TYRE 3.00 X 8 GREY

5 000698.4600 INNER TUBE

6 000941.1023 WASHER SPRING M6

7 000925.0250 SCREW M6 X 20mm SOCKET HD LOW CAP
8 801091.6301 RIM 8" - 5 SPOKED WHEEL - OUTER

-90 -




F55 - DRIVE WHEEL - DISCONTINUED

Pos

10
11
12
12
14-19

1to 3,10
to 13

Item number
801091.6300
000941.6302
000941.6301
000925.1013
616091.4883
801001.21003

801388.6304

Description

RIM 8" - 5 SPOKED WHEEL - INNER
WHEEL CLAMPING WASHER
LOCK WASHER M10 SPECIAL
SCREW M10 X 25mm HEX HD

HUB CAP (5 SPOKE WHEEL)

REAR WHEEL ASSEMBLY

WHEEL HARDWARE KIT

-91-




F55 - BATTERY TRAY, HOLDER AND BATTERIES DISCONTINUED

F55 - BATTERY TRAY, HOLDER AND BATTERIES DISCONTINUED

T
; -
— 11 RH
13 ; _"’ 12
Y P
12 . ,i,’.
" 2, \ o’
W L% , -
L 4
/,,“f

G R
H"'\-\.,\_': . "'\-\._.-""-- ___/-"'f-
H-L-*H o '\_
"-‘bu_'-m H‘:»H
fr' Pl ] ¥

17

14

11 LH

-92-




F55 - BATTERY TRAY, HOLDER AND BATTERIES DISCONTINUED

Pos

© 00 N o 0o A~ W N R

i v T e S N S e S e e S S I
© F I © N o o~ W N P P O O

Item number

000934.4702
000925.0544
000933.0019
042521.6300
042041.6300
000521.6305
000941.1031
000933.0028
000415.6300
000056.6312
000056.6313
000056.6314
000056.6315
000922.0043
000933.0215
043001.6300
000941.1025
000056.6307
000056.6320
014873

000412.6300

Description

DISCONTINUED - UP TO SERIAL NUMBER F55 M98030100
REFLECTOR RED - BRITAX NO 10139-00

SCREW 2BA. X 5/8" POZI PAN BLACK

NUT 2BA. NYLOC THICK ZP.

BATTERY BOX STRENGTHENING PLATE - F55

BATTERY BOX BASE

BATTERY BOX FIXING PLATE - F55

WASHER M8 X 25mm X 1.6mm FLAT REPAIR ZP.

NUT M8 NYLOC THICK ZP.

SWELL LATCH - F55

BATTERY BOX RETAINING BRACKET. LEFT HAND - F55
BATTERY BOX RETAINING BRACKET. RIGHT HAND - F55
BATTERY TRAY SUPPORT ASSEMBLY. LEFT HAND - F55
BATTERY TRAY SUPPORT ASSEMBLY. RIGHT HAND - F55
SCREW M6 X 16mm HEXAGON HEAD GRADE 8.8 ZP.
NUT M6 NYLOC THIN ZP.

BATTERY BOX CARRIER - F55

WASHER M6 X 14mm X 1.5mm FLAT ZP.

SEAT TILT ACTUATOR BRACKET (BOTTOM) - F55
BATTERY BOX LID BRACKET

BATTERY - GEL TYPE. 60 AMP HOUR

Part LH

Part RH

WIRING LABEL

-93-




F55 - BATTERY TRAY, HOLDER BATTERIES AND CHARGER [Revision: 06/2008]

F55 - BATTERY TRAY, HOLDER BATTERIES AND CHARGER

-l EARLY ME2 OMNLY

-94 -




F55 - BATTERY TRAY, HOLDER BATTERIES AND CHARGER [Revision: 06/2008]

Pos

© 00 N o 0o A~ W N -

O N S T T < i =
©O © ® N o o b D W DN R O O

N/A
N/A

Item number

014873
658001.4601
042521.6301
042521.6300
000933.0019
000412.6300
042521.6301
000934.4702
000925.0544
000056.6312
000056.6313
000415.6300
000933.0028
000941.1031
000056.6343
000056.6348
000922.0043
000933.0215
043001.6301
000056.6337
709001.6336
000384.6301
133001.10009
133001.10010

Description

FROM SERIAL NUMBER F55 M98030101

BATTERY - MAINTENANCE FREE 60 AMP HOUR
BATTERY LIFTING STRAP

BATTERY BOX BASE

BATTERY BOX STRENGTHENING PLATE - F55

NUT 2BA. NYLOC THICK ZP.

WIRING LABEL

BATTERY BOX FIXING PLATE - F55

REFLECTOR RED - BRITAX NO 10139-00

SCREW 2BA. X 5/8" POZI PAN BLACK

BATTERY BOX RETAINING BRACKET. LEFT HAND - F55
BATTERY BOX RETAINING BRACKET. RIGHT HAND - F55
SWELL LATCH - F55 (ONLY EARLY MKII)

NUT M8 NYLOC THICK ZP.

WASHER M8 X 25mm X 1.6mm FLAT REPAIR ZP.
BATTERY TRAY SUPPORT LEFT HAND - F55
BATTERY TRAY SUPPORT RIGHT HAND - F55
SCREW M6 X 16mm HEXAGON HEAD GRADE 8.8 ZP.
NUT M6 NYLOC THIN ZP.

BATTERY BOX CARRIER (50mm DEEP) - F55
BATTERY BOX COVER SUPPORT BRACKETS
BUMPER BAR ASSY

CLAMPING HANDLE M8 X 20

CHARGER 8A UK POWERCHARGER

CHARGER 8A EU POWERCHARGER

-95-




F55 - BATTERY COVER AND CONTROL BOX MK I

F55 - BATTERY COVER AND CONTROL BOX MK |l

- 96 -




F55 - BATTERY COVER AND CONTROL BOX MK I

18 —

11

12

15

o

==

P 17
T .* 1
e
. 14

;
o~
N ) 13
N
A
;
13
2
v
>
J_ 3
'li”..- f 13
'l, k]
Pt

-97-




F55 - BATTERY COVER AND CONTROL BOX MK I

Pos

© 00 N o o B~ W N -

e T o =
N~ o o0 W N R O

18

Item number
042414.6301
000536.6305
000056.6349
000933.0030
000923.0510
000933.0032
000933.3000
000925.4002
000521.6324
000923.6302
000934.6309
000925.0310
000925.8001
000056.6341
000925.0244
000941.1025
000934.0113

042110.6301

Description

BATTERY BOX COVER

HEAT SINK

REAR LIGHT LOOM CONNECTOR BRACKET
M5 NUT

'P' CLIP

M5 NYLOC NUT

M4 NUT

M4 X 10mm LG. POZI PAN HD SCREW

BRAKE BOX BACKING PLATE

'P' CLIP

GROMMET

POD PLATE BOLT

SCREW POZI-PAN HEAD M5 X 10mm

REAR LIGHT ASSEMBLY MOUNTING BRACKET
M6 X 40mm LONG POZI PAN HEAD SCREW

M6 WASHER

M6 CAP AND WASHER

ASSEMBLIES

BATTERY BOX LID ASSEMBLY - COMPLETE WITH LOOMS

- 08 -




F55 - PILOT + BATTERY COVER AND CONTROL BOX - DISCONTINUED - FOR SPARES ONLY

F55 - PILOT + BATTERY COVER AND CONTROL BOX - DISCONTINUED - FOR
SPARES ONLY

-99 -




F55 - PILOT + BATTERY COVER AND CONTROL BOX - DISCONTINUED - FOR SPARES ONLY

10

FEE comvpes Mol 5

- 100 -




F55 - PILOT + BATTERY COVER AND CONTROL BOX - DISCONTINUED - FOR SPARES ONLY

Pos

© 00 N o o b~ W N -

[y
o

Item number
N/A

000056.6341
000925.0244
000934.0113
000933.0032
000521.6324
000923.6302
000925.4002
000933.3000

N/A

Description

BATTERY BOX COVER - PILOT PLUS

REAR LIGHT ASSEMBLY MOUNTING BRACKET
SCREW M6 X 40mm LONG POZI PAN HEAD
CAP AND WASHER M6

NUT NYLOC M5

BRAKE BOX BACKING PLATE

'P' CLIP

SCREW M4 X 10mm POZI PAN HD

NUT M4

ASSEMBLIES

BATTERY BOX LID ASSEMBLY - COMPLETE WITH LOOMS

- 101 -




F55 - BATTERY BOX AND LOOMS

F55 - BATTERY BOX AND LOOMS

-102 -




F55 - BATTERY BOX AND LOOMS

Pos

© 00 N o 0o A~ W DN R

e
= O

17A
17B
18

N/S

16
12
13
14
15A
15B

Item number

181001.6329
181001.6330
181001.6340
181001.30111
181001.30110
172000.30000
000650.6300
709001.6336
000384.6300
000934.4702
N/A
172000.30002
172000.30008
014873
014874

934001.6300
042001.6301
042388.6301
043388.6300
172388.6300
172388.6301

Description

ALM KITS AND LOOM MKIII AND SEAT LIFTS

BATTERYLOOM REAR F55

BATTERYLOOM FRONT F55

BATTERY/CONTROLLER EXTENSION LOOM

1.5m PILOT PLUS CABLE P&G REF. SA74374

PILOT+ MOTOR LOOM 570mm

POWER MODULE PILOT+ 80AH INCLUDING 1.5m CABLE (D49879)
MODULE GASKET

BUMPER BAR ASSEMBLY

CLAMPING HANDLE M8 X 20 BLACK CAP RENCOL 2865/M
REFLECTOR RED BTITAX NO 10139-00

BATTERY BOX LID MOULDING F55

ACTUATOR AND LIGHTS MODULE BOX MK I

ACTUATOR AND LIGHTS MODULE BOX SL

BATTERY 60 AMP MK

BATTERY STRAP 60 AMP

ASSEMBLIES

ALM ELECTRIC COVER ASSEMBLY

BATTERY BOX COMPLETE

BATTERY BOX ASSEMBLY COMPLETE WITH LOOMS

BATTERY BOX CARRIER KIT COMPLETE WITH HARDWARE F55
ALM-4L KIT MK 1l COMPLETE WITH COVER AND BRACKET
ALM-5L KIT SEATLIFT COMPLETE WITH COVER AND BRACKET

- 103 -




F55 - ADJUSTABLE HEADREST FOR SOLID AND SLING BACK

F55 - ADJUSTABLE HEADREST FOR SOLID AND SLING BACK

1.2
# ~
K
&I"" '\-I.I '-_.
l---. —.hﬁ' L '.I'.I
5¢ e
b —. .
' l‘t;_f',:._.i
Illlllllll
3{ |f::‘i-'| = 4
5 I\__E[:ﬂ_ q_t_.;-.-l
[ o
WL,
| b ) i,
| | ="
L s A
ﬁgﬁ - A
o L
Ve
3l '_-llﬁﬁj
S oy

FEG ool adaddal ing

- 104 -




F55 - ADJUSTABLE HEADREST FOR SOLID AND SLING BACK

Pos

13

2,3

14

Item number

306388.6304

306388.6305

306388.6301
306388.6303
232388.6301

306388.6300

306388.6302

808003.3716

Description

HEADREST KIT NYLON UPHOLSTERY COMPLETE WITH EXTENSION TUBE
AND HARDWARE

HEADREST KIT VINYL UPHOLSTERY COMPLETE WITH EXTENSION TUBE
AND HARDWARE

HEADREST MOUNTING KIT FOR SOLID BACK
HEADREST MOUNTING KIT FOR SLING BACK
CLAMP BODY KIT COMPLETE WITH HANDWHEEL
ASSEMBLIES

COMPLETE HEADREST KIT COMPLETE WITH NYLON UPHOLSTERY FOR
SOLID BACK

COMPLETE HEADREST KIT COMPLETE WITH VINYL UPHOLSTERY FOR
SOLID BACK

COMPLETE HEADREST KIT COMPLETE WITH NYLON UPHOLSTERY FOR
SLING BACK

- 105 -




F55 - SWING OVER TABLE

F55 - SWING OVER TABLE

17

-ﬂ':l"‘::\-'l.-\-
it e
L 3
o o
q b g
T =
.$-'-'-'r-.:-""ﬂ'.\:c -\.‘ip& f
. -
It'c:;.. Iir\-‘ﬂ‘% I
o Y ; ]
P - “
ot
d:$:§ ::_I' \"\-‘:,ﬁ
= ] 7 A
e S .-; ﬁ‘-'h:-h T
- -
I;Q'\-‘r\- = L _\::"—': _ﬁ":... H‘:\qi
.:\:r\. :_r i _._" -
o a5 5
-:\h .:i.-
T, #
- o
H""'-\.'\,-\.. o —— .-.'-"?.
o, T e
o o
S, g
i, 2
i L
. e
e
"
e
16 SN
L s "o
" {"\l\.%-‘:\}ﬁh-""’-;-\-\. T
K = H'\'\-\. 1] "-\.:‘-\._.\_"-\._
Yy @ Ui, a ©
] LN L e - -
oy - T e, —
- - ] 3 i
R wn ol a4
o o S o - )
o - "*-x L' 1 ':l ~—~
. B T
-~ ’ ’
.--'"' - h T — T
g I.l" ? P,
I - ~
[
L - .-'"- e
- - o
'\ IR e e .
. . e, e —
" e, ’ .-'"'. .|'|___.-" {?‘;—. 'I 4
T e e — S TR
e - b e
e, e L g e
2 - _\_\__\_\_\_ d____.- "'-a: | -~ 5
- o - .
_ JI "'\,.."‘.'"' .-'"'.-
i A
o _...i.'
A S B
."I. e
S i
-III 5
o 1
3 f"lti‘

Pos Item number

696000.3700
696000.3701

Description

TRAY COMPONENTS
DINING TRAY 16"
DINING TRAY 18"

- 106 -




F55 - SWING OVER TABLE

Pos

0 N OO o B~ W NDN

10
11
12
14
15
16

17
17

Item number
000709.3741
000709.3740
709001.3735
709001.3733
561067

000934.7019
000934.0405
000937.7003

000925.1016
000941.0205
202100M

000922.0200
225100M

000925.0306
000925.0029

808003.3705
808003.3706

Description

DINING TRAY SUPPORT TUBE 16"
DINING TRAY SUPPORT TUBE 18"
DINING TRAY ADJUST BRACKET ASSY
TRAY BRACKET ASSY

ARM LATCH LEVER

CLIP RING

END PLUG

SPRING

FASTENINGS

SCREW M8 X 20mm CSK HD SKT
WASHER 1/4" X 9/16"

NUT M8 NYLOC THIN

SCREW M6 X 20mm HEX HD

GRUB SCREW M6 X 6mm CUP POINT
SCREW - M6 X 10mm POZI PAN HD
SCREW - NO. 6 X 3/8" LONG POZ| PAN HEAD
ASSEMBLIES

DINING TRAY KIT - 16"

DINING TRAY KIT - 18"

- 107 -




F55 - KERB CLIMBER

F55 - KERB CLIMBER

Falbera

- 108 -




F55 - KERB CLIMBER

Pos

Item number
372001.6303
372388.6302
372388.6301

Description

KERB CLIMBER WELD ASSEMBLY

KERB CLIMBER MECHANISM KIT COMPLETE WITH LOCATION PINS
KERB CLIMBER KIT COMPLETE WITH FRAME FIXINGS

- 109 -




F55 - SEAT LIFT RETROFIT KIT

F55 - SEAT LIFT RETROFIT KIT

3G 0 RS paal I bW

- 110 -




F55 - SEAT LIFT RETROFIT KIT

Description

THE F55 SEAT LIFT IS AVAILABLE FOR ALL VARIATIONS OF THE F55 THROUGH OUR SPECIALS DEPARTMENT -

PLEASE CONTACT US FOR DETAILS - 01384 44 66 33

-111 -




F55 - POSITIONING BELT

F55 - POSITIONING BELT

Pos Item number
1 750211
1 750212

Description
POSITIONING BELT WITH BUCKLE (LONG)
POSITIONING BELT WITH BUCKLE (SHORT)

-112 -




	Titel
	Titel

	Table Of Contents
	QUICKIE F55
	Chapterpage
	FRAMES
	F55 -  CHASSIS MK1 - DISCONTINUED - FOR SPARES ONLY
	F55 -  CHASSIS AND WHEELS MK III
	F55 -  SEAT FRAMES MKI- DISCONTINUED FROM SERIAL NUMBER F55 M98030100 -  SPARES ONLY
	F55 -  SEAT FRAME MK II/MKIII

	SEAT LIFTS
	F55 -  SEAT LIFT - FRAME
	F55 -  SEAT LIFT - SIDE FRAME
	F55 -  SEAT LIFT - MECHANISM
	F55 -  SEAT LIFT -  ACTUATOR

	SEATING AND BACKRESTS
	F55 -  STANDARD SEAT AND BACKREST ASSEMBLY
	F55 -  CONTOURED SEAT AND BACKREST
	F55 -  RECARO SEAT
	F55 -  POWERED ADJUSTMENT BACKREST SEAT LIFT
	F55 -  MANUAL ADJUSTMENT BACKREST SEAT LIFT
	F55 -  BACKREST RECLINE MECHANISM- POWER
	F55 -  BACKREST RECLINE MECHANISM- MANUAL

	HANGERS AND FOOTPLATES
	F55 -  STANDARD HANGER
	F55 -  COMPOSITE FOOTPLATE
	F55 -  ANGLE ADJUSTABLE HANGER AND COMPOSITE FOOTPLATE
	F55 -  ANGLE ADJUSTABLE FOOTPLATE
	F55 -  FOOTRESTS AND HANGERS- ALR POWERED
	F55 -  FOOTRESTS AND HANGERS- ALR MECHLOCK

	ARMRESTS
	F55 -  ARMREST

	CONTROLS AND MOUNTINGS
	F55 -  DYNAMICS DX L/ACT CONTROL SYSTEM AND MOUNTING ARM - DISCONTINUED - FOR SPARES ONLY
	F55 -  PILOT + CONTROL POD AND ARM
	F55 -  PG8 CONTROL POD AND ARM - DISCONTINUED - FOR SPARES ONLY
	F55 -  PILOT + CHIN MODULE
	F55 -  PILOT + ATTENDANT CONTROL
	F55 -  PILOT+ DUAL CONTROL
	F55 -  PILOT + CONTROL & PARALLEL SWING-AWAY ARM
	F55 -  PILOT + CENTRE HAND CONTROL KIT

	LIGHTS AND INDICATORS
	F55 -  INDICATORS AND LIGHTS
	F55 - SOPUR (TUV) INDICATORS AND LIGHTS MK III AND SL
	F55 - INDICATORS AND LIGHTS MKI - DISCONTINUED AS OF SERIAL NUMBER M98030100

	WIRING LOOM
	F55 - WIRING LOOM - PILOT PLUS
	F55 - WIRING LOOM PG8 - EFFECTIVE FROM SERIAL NUMBER F55 M98030101 (PG8)
	F55 - WIRING LOOM PG8 - DISCONTINUED AS OF SERIAL NUMBER F55 M98030100

	MOTORS AND DRIVE WHEELS
	F55 - MOTOR AND BRAKE COMPONENTS AFTER 02/01/03
	F55 - MOTOR AND BRAKE COMPONENTS BEFORE 02/01/03
	F55 -  DRIVE WHEEL
	F55 -  DRIVE WHEEL - DISCONTINUED

	BATTERY BOXES
	F55 - BATTERY TRAY, HOLDER AND BATTERIES DISCONTINUED
	F55 - BATTERY TRAY, HOLDER BATTERIES AND CHARGER
	F55 - BATTERY COVER AND CONTROL BOX MK II
	F55 - PILOT + BATTERY COVER AND CONTROL BOX - DISCONTINUED - FOR SPARES ONLY
	F55 - BATTERY BOX AND LOOMS

	ACCESSORIES
	F55 - ADJUSTABLE HEADREST FOR SOLID AND SLING BACK
	F55 - SWING OVER TABLE
	F55 - KERB CLIMBER
	F55 - SEAT LIFT RETROFIT KIT
	F55 - POSITIONING BELT



